Directory
Vehicle assembly

1.Front operatingassembly oo 1
1.01 Front Operating Assembly-1 = - 3
1.02 Front Operating Cylinder Assembly -2 = 5
1.03 Front Operating Cylinder Assembly -3 =~ - 7
1.04 Front operating cylinder assembly -4 -~ - 9

1.05 Front Operating Cylinder Assembly -5 ==~ e 11

1.06 Operate the oil system-6 "~ 13
1.07 Front operating headlight assembly -7 -~~~ 15
2.Upper Frame Assembly e 1
2.01 Roll cage assembly oo 17
2.02 Front console assembly o e 19
2.03 Operating Valve Assembly = rrmrmee e 21
2.04 Operating Valve Assembly -1~ - 23
2.05 Operating Valve Assembly -2~ - 27
2.06 Operating Valve Assembly -3 - e 31

2.07 SeatAssembly  ceeeeeeeeeeeeeeee 35
2.08 Upper hood peripheral assembly -~ - 37

2.09 Upper Frame Assembly - 39
210 Fueltankassembly oo 41
211 Fuel system ceeeeeeeeeeeeeeee 43
212 Cooling system ~ ceeeeeeeeeeeeeeeens 45
2.13 Air intake system oo 47
2.14 Exhaust system  creeeeeeeeeeeeeeess 49
2.15 Throttle control system oo 51

2.16 Hydraulic oil circuit system2 = 53



Directory

2.17 Double gear pump assembly e

55

2.18 Butter lubrication oil circuitassemblty e 57
2.19 Anti roll Frame Assembly - D722 Engine oo 59
3.KS12-9 Lower Frame Assembly (Retractable)- e 107
3.01 Lower Frame Assembly (Retractable)-2 e 109
3.02 Lower Frame Assembly (Retractable) -3 (Central Swivel Joint) """ 111
3.03 Lower Frame Assembly (Retractable)-4 e 113
3.04 Lower Frame Assembly (Retractable)-5 e 115
3.Lower frame assembly -6 (telescopic lower frame push shovel cylinder) =~ - 117
3.06Lower Frame Assembly -7 (Telescopic Cylinder) e 119
3.07Tensioning wheel assembly oo

121

3.08Roller Assembly oo 123
3.09 Hydraulic Pipeline Assembly (Retractable Lower Frame) 125
3.10Traveling Motor Assembly e 127
3.11 Hydraulic oil circuit system3d3 e 130
3.12 Hydraulic oil circuit system4 ooy 132

3.13Circuitassembly e
134



KS12-9 Front operation, upper frame, lower frame assembly

B E BHE | &
N:T K5 Part Number x4 #Chinese part name |4 FREnglish part name Qty per|Rema
) unit rk
1 |KS12-9-D722-01-1 TR M Front operation assembly 1
2 |KS12-9-D722-01-2 AR R Final assembly on shelves 1
3 |KS12-0-D722-01-3  |KS12:9 4% (mffaggy  |for2 9 Lower Frame Assembly |

(Scalable)




Front operation assembly-1

K$12-9-D722-01-1.01 g




KS12-9 Front operating device assembly-1

25 =R
. . SR
FE‘:T K5 Part Number iﬁf%cmnese part F L FREnglish part name Qty per | %¥:Remark
) unit
1 |KS1.2T-JBT-ZXT-00 |# A3k Steering head 1
9 KS1. 2T-JBT-LJZ-12- 3 |- 200 Steerin{?I head upper frame 1
00 connecting shaft
3 [M10%16 NS IERE Hexagonal head bolt 4
4 |KS-KS-KT08-DD-02 | Washers 4
5 [KSRTW () -7 B T4 S B Boom cyhnder swing head 1
connecting shaft
6 [KSRTW (i) -1 I 1 S0 S Sﬁz;rmg head boom connection 1
7 |KSRTW (&) |ZhE4T Boom cylinder 1
KSRTW-1.2T- g
8 | (xzDB) -1 2 foom !
9 [KSRTW (i) -8 B T R S Boom cyhnder boom 1
connecting shaft
10 |KSRTW (#) -2 ST S Stick cylinder rear axle 1
11 [M22 Byl iR B Lock shaft nut 7
12 |[KSRTW (HFFEL)  [SFFFED Stick cylinder 1
13 |[KSRTW (#) -2 S| AT LR Fh Stick cylinder front axle 2
14 |KSRTW (4D -3 BV - AT Boom Stick Connection Shaft 1
15 [KSRTW (i) -2 LT S Reall” axle of bucket digging 1
cylinder
16 |[KSRTW (XZDB) -2 |-}#F Stick 1
17 |[KSRTW (XZDB) -3 [#%3} Digging bucket 1
18 |[KSRTW C(4*2H&L) |5 }T Bucket cylinder 1
19 |KSRTW (#h) -5 2 LR Digging bucket cylinder front axle 1
20 |KSRTW (XZDB) -5 |#EFF Push rod 1
21 |KSRTW (XZDB) -4 |i&EFF Connecting rod 2
29 |KSRTW (%) -5 SEAF Stick center shaft 1
23 |KSRTW (%) -4 ¥ 3} dh Digging bucket shaft 1
94 |KSRTW () -4 PSSR B ]S)hlagt%mg bucket stick connecting 1
25 |M8%50 VAVi By i Hexagonal head bolt 1
26 |M8 HE B Nut 8




Front operation assembly-2
(boom cylinder)

KS12-9-D722-01-1.02




KS12-9 Front operating device assembly-2 (101010104146 boom cylinder
(50X30-325X535) Explosion Details)

SHE | &F
FF5No. |ESPart Number |34 #fChinese part name L 4L FREnglish part name |Qty per|Rema
unit rk
1 [206010005689 JGREELTE (63) ?Zg; cover cylinder barrel |
2 1206020002350 THEMHY (30D Piston Rod Assembly (30) 1
201020200033 HE (63) Piston (63) 1
4 1201010200040 Ard: (63-30) Front cover (63-30) 1
5 407000000027  |FIiHIAE (M8X 1) I;)lat head oil cup (M8 X 2
6 (301010100064 DHE 228 (30X 38X5) DH dust ring (30 X 38 X 5) 1
7 [302010100019 OJ¥ [ HS70/ (70X3.1) (Q%H%Hsm degrees (70 1
8 (301010200618 HRSD#i & (30X 40X 6/7) Iifsg/;?aft ring (30 X 40 1
N Buffer ring for HRB axis
LR X 40.7 X 4.
9 (301010200615 HRB#l H 2518 (30X40.7X4.2) (30 X 40.7 X 4. 2) 1
— »
10 [302020200021 |44 HS97 (64X59.2X1.5) ietf‘;l)mg ring HSO7 (64 X 59.2\
11 [302010100060 O I8 HS90% (63X3.1) g_ll”)l“g HS90 degrees (63 X 1
12 (301010800006 PFCE ¥ (30X8X%X2) PFC Guide Ring (30 X 2
eight X 2)
13 (302010200023 O HS90/% (22X2.65) g*g;lg HS90 degrees (22 X 1
14 [301010500079 GSF#4 3£ (63X52X4.2) G><SF4G§)GG Circle (63 X 42 1
15 (301010700013 PFCY{#3F (63X8X2.5) F;fczsgﬁ)port Ring (63 X 8 2
16 201050100005 B IERE (M20X 1.5) Locking nut (M20 X 1.5) 1
17 1402029900001 i IRET (MEX ) | oT0SS recessed cone end 1
set screw (M5 X 6)
18 (201070900002 MEE (30) Steel shaft sleeve (30) 2







KS12-9 Front operating device assembly-3 (101010103247 bucket cylinder
(50X30-240X470) Explosion Details)

FE [EEPart R

No. Numbaer H3C 4 FrChinese part name [#3C4ZFKEnglish part name gg Rem

unit ark
1 (206010005692 |5 i il 7 (50) Rear cover cylinder barrel (50) 1
2 206020002344 | ZE T2 44(30) Piston Rod Assembly (30) 1
3 1205010100961 |F1 &5 (50-30) Front cover (50-30) 1
4 |201020200021 | #£(50) Piston (50) 1
5 1201070900109 [£X4HE:(25) Steel shaft sleeve (25) 2
6 (301010100064 |DHFE; 2P (30X38X5) DH dust ring (30 X 38 X 5) 1
7 1302010200215|OJEFE HS70/% (50X2.65)  |0-ring HS70 degrees (50 X 2.65) 1
8 1301010200495 |MBA%HF[E (30X40X7/7.7) MBA shaft ring (30 X 40 X 7/7.7)| 1
9 [301010800006|PFCF[[¥E (30X 8X2) PFC Guide Ring (30 X 80 X 2) 2
10 1302020200016 |34 HS97 (51X46.2X1.5) |Retaining ring HS97 (51 X 46.2 X 1.5) 1
11 1302010100057 O HSQ0E (50X3.1)  |0-ring HS90 degrees (50 X 3.1) 1
12 1302010200023 |OJEJE HS90/F (22X2.65)  |0-ring HS90 degrees (22 X 2.65) 1
13 1301010500078 |GSF#% 3 (50X 39X4.2)  [6SF Glee Circle (50 X 39 X 4.2) | 1
14 (301010700006 |PFC>Z#¥k (50X 8X2.5) PFC support ring (50 X 80 X 2.5)| 2
15 [201050100005 81 K& EE (M20X 1.5) Locking nut (M20 X 1.5) 1
16 102020900001 |15 HIHE M S SEHRET (MB X 6)[(0°5 Fevessed cone end set seren |
17 1407000000027 [Pk (M8X 1) Flat head oil cup (M8 X 1) 2




Front operation assembly-4
(swing head cylinder)
KS1 2-9-D72%—01 -1.04




KS12-9 Front operating device assembly-4 (101010103661 swing head cylinder
(50X30-240X450) Explosion Details)

SHE
5| B 5 Part 3L ZFRChinese part name (X34 FREnglish part name Qty per |£&7FRemark
No. [Number unit

1 |206010005198 |/ 3% 1 %(50) }Eggf cover cylinder barrel 1
2 1206020002611 |75 ZEFF2H1H(30) Piston Rod Assembly (30) 1
3 [205010100961 |HT#%(50-30) Front cover (50-30) 1
4 (201020200021 |7 %(50) Piston (50) 1
5 (201070900002 |#X%h#%(30) Steel shaft sleeve (30) 2
6 (301010100064 |DHE 228 (30X38%5) DH dust ring (30 X 38 X 5) 1
7 1302010200215 |OJKPE HS70FE (50%2.65) g*g;lg HS70 degrees (50 X 1
8 (301010200495 |MBAfi FE (30X40X7/7.7) “EA;};E‘% ring (30 X forty 1
9 (301010800006 |PFCE:[A13F (30X8X2) PFC Guide Ring (30 X 8 X 2) 2
— > =
10 (302020200016 |24 HS97 (51X46.2X1.5) lf‘;t)e‘mmg ring HS97 (51 X 46.2 |
11 (302010100057 |OJ%HE HS90FE (50X 3.1) g_ll”;“g HS90 degrees (50 X 1
12 1302010200023 |OJFPE HS90FE (22%2.65) g*géglg HS90 degrees (22 X 1
13 301010500078 |GSF#% 3% (50X 39X 4.2) ZSE)GI% Circle (50 X 39 X 1
14 [301010700006 |PFC¥ 43 (50X 8% 2.5) SFE)S“WO“ ring (50 X 8 X 2
15 (201050100005 |8 E1EHE (M20X1.5) Locking nut (M20 X 1.5) 1
16 102029900001 |- A4k 2 424T (M5 X 6) [F0SS recessed cone end set 1
screw (M5 X 6)
17 407000000027 |*7-Skilidh (M8X1) Flat head oil cup (M8 X 1) 2

10




Front operation group -5 (bucket cylinder)

KS12-9-D722-01-1.05

-_—

1




(50X30-325X535) Explosion Details)

KS12-9 Front operating device assembly-5 (101010104145 stick cylinder

M5 X 6)

&H
&S Part . . . B | &I
g%No'Number 13L& FRChinese part name TEXLZFREnglish part name Qty [Rema

per | rk
unit

1 [206010006111 |f5E&&ELfE (50) Rear cover cylinder barrel (50) 1

2 206020002348 |VHFEFFLM (30D Piston Rod Assembly (30) 1

3 |201010300024 [Afd (50-30) Front cover (50-30) 1

4 1201020200021 [5%E (50) Piston (50) 1

5 201070900109 |[#HhE (25) Steel shaft sleeve (25) 2

6 |407000000027 [Pkt (M8XX1) Flat head oil cup (M8 X X1) 2

7 |301010100064 |DHE;ZRRE (30X38X5) DH dust ring (30 X 38 X 5) 1

8 302010200215 |OJEE HS70/% (50X 2.65) O-ring HS70 degrees (50 X 2.65)| 1

9 1301010200618 |HRSD#hFRE (30X40X6/7) HRSD shaft ring (30 X 40 X 6/7)| 1

10 [301010200615 [HRBEFIZENHE (30X40.7X4.2) fgfer ring for HRB axis (30 X 40.7 X1

11 [302020200016 [FiE HSO7 (51X46.2X1.5) };et?ig)i”g ring HS97 (51 X 46.2 |

12 (302010100057 |OjZkE HS90LE (50X3.1) O-ring HS90 degrees (50 X 3.1) 1

13 (301010800091 |PFCS[¥f (30X 10X2.5) PEC Guide Ring (30 X 10 X 2.5) | 1

14 (302010200023 |OFZFE HS90% (22X2.65) O-ring HS90 degrees (22 X 2.65) | 1

15 (301010500078 |GSF#%3K[E (50X39%X4.2) GSF Glee Circle (50 X 49 X 4.2)| 2

16 (301010700006 [PFC##¥f (50X8X2.5) PFC support ring (50 X 8 X 2.5)| 1

17 201050100005 [Bi%54HEE (M20X1.5) Locking nut (M20 X 1.5) 1

18 1402029900001 =Mk 2 52 424T (M5X6) Cross recessed cone end set screw

12




Front operation oil circuit system -6

KS12-9-D722-01-1.06

Digging bucket
oil cylinder

A—I==
E—i=h
0 —I=c
0 —I=d
E—=%&
F—i=T
G—==

. Tk A3 by oh
] LN A=l vl T —i=1

J—=13
¥—I=k
L—=1
M—=m

H—1=n
0 —=o
P—=p
Q—=q
R—=r
3 —=x
T—=t
U—=u
Vv
W—=w
X—=x
¥ —=7
o

13



KS12-9 Hydraulic pipeline assembly (front operating device part)

o) o W3 & #RChinese . EHEQty| #3E
No. B S Part Number part name B4 FREnglish part name per unit | Remark
QA R A G
] KS/KS12-8(Hi#fER B /) -JG-1 [ Rubber hose 1
_Q (A A G-
o |KSIKS12-8(HIHAFHE ) -JG-2 ek Rubber hose 1
_Q( R A R A G
o [KSIKS12-8(RTERAFHE ) -JG-3 e Rubber hose 1
_Q( B A R A |G
4 [KS/KS12-8(iii HfF R E ) -JG-4 e Rubber hose 1
. [KSIKS12:8(ii (- ) -JG5 s |
Rubber hose
6 KS/KS12-8(Ri /R B #5r) -JG-6 g, 1
" Rubber hose
KS/KS12-8(HiHfER E /) -JG-7 2 et
7 s Rubber hose !
KS/KS12-8(mi#/E R B 5D -JG-8 e
8 e Rubber hose !
KS/KS12-8(Hi#fEZE E /) -JG-9 s pe
9 b Rubber hose !
KS/KS12-8(Ri#EE 2 B4y ) -JG-10 e
10 i Rubber hose !
1 KS/KS12-8(Ri i fE 2 B i 5r) -JG-11 e 1
Rubber hose
KS/KS12-8(Ri#/ER B il 4r) -JG-12 <
12 (R A T 5 e Rubber hose !
KS/KS12-8(HitfER i/ -JG-13 e p
13 JBeE Rubber hose !
KS/KS12-8(Hi 5 ERE B 4r) -JG-14 s £
1 S/IKS12-8(HitfER E ) -JG &3 Rubber hose 1
_Q( A e R AT
15 KS/KS12-8(Hi#fE2E E /) -JT-01 EE L Straight joint 8

14




Front operating headlight

assembly-7
KS12-9-D722-01-1.07




KS12-9 Front operating headlight assembly-7

&
= 3
ENo. |5 Part Number ‘tjrfffn(;hinese & FREnglish part name Cﬁy R%nE'la
per| rk
unit
1 KSLS4.5T(LED) K4S S5ERLED RAT S 5-bead LED headlight assembly 1
1.1 |KSLS4.5T(LED)KJT-A [BEELED K4T A  |5-bead LED headlight assembly A 1
1.2 |KSLS4.5T(LED)K/T-B [5ERLED KT kB  |5-bead LED headlight assembly B 1
1.3 |[M8*65 VA By Y Hexagonal head bolt 1
1.4 |[M8IZEE W BE Nut 1
1.5  [M10%30 (8. 8]) NS g Hexagonal head bolt 1
2 KS-DJ-00 KAT e 48 Headlamp mounting bracket 1
3 M10%20 VAY: eI Y e Hexagon flange bolt 1
4 M8 VAY Rl Hexagon flange nuts 1

16




Roll cage assembly
KS12-9-D722-01-2.01

17




KS12-9 Roll cage assembly

}ﬁf K= Part Number i}r‘ffﬁzhinese F L ZFREnglish part name Qﬁt.féfr R%rzir
unit k

1 [KS12-8 THTM] Ceiling 1

2 M12%70 Vay: BN i Hexagonal head bolt 4

3 |d12 £ Spacer 4

4 M12 12575 IR R Flange hex nut 4

5 [KS10-03-00020000 |BHEZE On the roll cage 1

6 [M14%40 INFAVE 20 Hexagon flange bolt 4

7 M14 125N IR RE Flange hex nut 4

8 [KS10-03-00030000 |BiiE%e Under the roll cage 1

9 |M15%45 VAY: ety Hexagon flange bolt 6

10 [$ 16 A T Spring washer 6

11 M16 VN AIERE Flange hex nut 6

18




Front console assembly
KS12-9-D722-01-2.02

19



KS12-9 Front hood mounted valve operating device-1,

5
=

FE Y 4 Chinese 5 | @

= - -

No. E5Part Number part name PN ZFREnglish part name Qty R?:\a
per
unit

1 [#EFWY Ha FiEEF & Handle tower cover cover | 4

2 [KS-KSI. 2T (D902) -DLF10-08-00b IR S | Mot vay valve = lever
assembly 1

3 [54KS-KS1.2T(D902)-DLF10-08-00b | & Bhi-Hp b sl | ML vy valve = lever
assembly 2

4 |BLRKS-KS1.2T(D902)-DLF10-08-00a | & Bk i-Hp F s | MUt vy valve =lever
assembly 3

5 [KS-KS1. 2T (D902) -DLF10-08-00a LR s | Multh vay valve = lever 1))
assembly 4

6 |TRM10-BH-10-KS—02 A 1R s Operating valve assembly 1

7 [KS12-9T-JT (D722)-DLF10-01-00 AT ERAER Front operation panel 1

8 |KS12-9T-JT (D722)-DLF-ZS-00 BIEE Front operating cover 1

9 |\ 42 T A 7Y W\ 2% Horn switch 1

10 1

20




Operating valve assembly
KS12-9-D722-01-2.03

(0-13
Va

- [Tlo® @O -

» [[@ [e@® @] @

1F
1 B

JE

o

|
L

—® @ L B,
. T CE T TR,
«{l® @& & @k~
—Ho® @S [~

J’/—[HE

B

BT
BI

21




Operating valve assembly

4 f % i % S & i
0-1  [TRM10-1-01.00 Oil inlet 1 i
0-2  IRMI0-2-0100 | orush ||
0-3  [TRM10-2-02.00 Sidesway | | i
0-4  TTRM10-2-03.00 bulidozingerush | | ik
0-5  [TRM10-2-06.00 | rotation 1 fil
 0-6 [TRM10-2-05.00 stick 1 bl
0-7  [TRM10-2-06.00 walk 1 i
1 0-8  [TRM10-2-07.00 walk 1 i
0-9  [TRM10-2-08.00 basket | s
0-10  [TRM10-2-09.00 Boom 1 it
0-11 TRM10-3-01.00 Tailgate swing 1 ﬁﬂ[
0-17  [TRM10-7-10 Double head screw | 3 35rMo
-3 [B6TT0MB-129 | hexrut | 6 40Cr

22




Operating valve assemblyl

KS12-

D722-01-2.04

9

23



£¥E

F5No. [R5 Code % #Name %ﬁ% #1¥Material Re:1a
I

1-1 TRM10-5-02 Differential pressure screw plug 1 45
1-2 TRM10ZN-M508 Throttling plug 1 45
1-3 TRM10-5-01-R2 Differential pressure valve core 1 20CrMo
1-4 TRM10-5-03S Differential pressure valve popping yellow |1 60S1i2Mn
1-5 TVMD1. 070B-00 Flow valve 1 assembly
1-6 TRM10ZN-M805 Throttling plug 1 45
1-7 TRM10-1-01 0il inlet valve body 1 HT300
1-8 M14 X 1.5 plug screw 1 45
2-1 Manual bracket 1
2-2 TRM10-6-04 Pressure compensation valve rear screw plug |2 45
2-3 THD12-14-01 Dust ring 1 composite
2-4 TRM10-6—-14-R2 Manual gasket 2 H59
2-5 TRM10-2-02 Reversing valve body 1 HT300
2-6 TRM10-6-03S Pressure compensation spring 1 60S12Mn
2-7 TRM10-6-02 Pressure compensation push rod 1 20CrMo
2-8 TRM10-6-01. 02-R2 [Pressure compensation screw plug 1 45
2-9 GQ- D6.5 steel ball 1 45
2-10 TRM10-6-01A-R2 |Pressure compensation valve core 1 20CrMo
2-11 TRM10ZN-M504 Throttling plug 1 45
2-12 TRM10-4-06-R2 Spare valve stem 1 SAE1144
2-13 THD12-6-03-R1 Manual spring seat 2 45
2-14 THD12-6-12 Manual spring 1 SWOSC-V
2-15 THD12-6-04 Manual connection screw 1 35CrMo
2-16 TRM10-6-09 Manual end cover 1 AD72
2-17 TRM10GZ-00 overload valve 2 assembly

24




£¥E

F5No. [R5 Code %% Name ﬁiﬁ #1¥Material Re:1a
I

3-1 TRM10-6-09 Throttling plug 1 AD72
3-2 THD12-6-04 Manual connection screw 2 35CrMo
3-3 THD12-6-03-R1 Manual spring seat 2 45
3-4 TRM10-6-14-R2 Manual gasket 2 H59
3-5 TRM10-4-20X valve stem 1 SAE1144
3-6 12 X 2.5 o-ring 2 20CrMo
3-7 TRM10-6-01. 02-R2 |Pressure compensation valve rear screw plug 2 45
3-8 TRM10ZN-M504 Throttling plug 1 45
3-9 TRM10-6-01C Pressure compensation valve core 1
3-10 GQ- 6.5 steel ball 1 45
3-11 TRM10-6-0102-R2 |Pressure compensation screw plug 1 45
3-12 TRM10-2-04 Reversing valve body 1 HT300
3-13 THD12-14-01 Dust ring 1 composite
3-14 Manual bracket 1
3-15 TRM10-6-02 Pressure compensation push rod 1 20CrMo
3-16 TRM10-6-03S Pressure compensation spring 1 60S12Mn
3-17 7.65X178 o-ring 2
3-18 15.6X1. 78 o-ring 3
3-19 THD12-6-12 Manual spring 1 SWOSC-V
4-1 TRM10-6-09 end cap 1 AD72
4-2 THD12-6-04 Throttling plug 2 35CrMo
4-3 THD12-6-03-R1 Manual spring seat 2 45
4-4 TRM10-6-14-R2 Manual gasket 2 H59
4-5 TRM10-4-20X valve stem 1 SAE1144
4-6 12X2. 5 o-ring 2
4-7 TRM10-6-01. 02-R2 |Pressure compensation valve rear screw plug 2 45
4-8 TRM10ZN-M504 Throttling plug 1 45
4-9 TRM10-6-01C Pressure compensation valve core 1 20CrMo
4-10 GQ- 6.5 steel ball 1 45
4-11 TRM10-6-0102-R2 |Pressure compensation screw plug 1 45

25




£¥E

F5No. [R5 Code %% Name ﬁiﬁ #1¥Material Re:1a
I

4-12 TRM10-2-02 Reversing valve body 1 HT300

4-13 THD12-14-01 Dust ring 1 composite
4-14 Manual bracket 1

4-15 TRM10-6-02 Pressure compensation rod 1 20CrMo

4-16 TRM10-6-03S Pressure compensation spring 1 60S12Mn

4-17 7. 65X178 O-ring 2

4-18 15. 6X1. 78 0O-ring 3

4-19 THD12-6-12 Manual spring 1 SWOSC-V

4-20 TRM10GZ-00 overload valve 2 assembly

26




Operating valve assembly?2

KS12-9-D722-01-2.05

27




£¥E

F5No. [R5 Code % #Name ﬁiﬁ #1¥Material Re:1a
I

5-1 GB70. 1-M5 X 45-8. 8|Inner hexagonal bolt 8 45
5-2 TRM10-6-16-R1 end cap 2 6061
5-3 TRM10-6-07 stop collar 2 45
5-4 TRM10-6—-08S spring 2 60S12Mn
5-5 TRM10-6-06 Spring seat 2 45
5-6 22.1X1.6 o-ring 2 NBR70
5-7 YY-M6 Hydraulic nut 2
5-8 TRM10-6-17 Adjusting bolt 2 45
5-9 TRM10-2-01 Reversing valve body 1 HT300
5-10 TRM10-4-13-R1 Rotary valve stem 1 20CrMo
5-11 TRM10-6-04 plug 2 45
5-12 9.4x12x1. 2 RING 2 teflon
5-13 9. 25x1.78 o-ring 2 NBR90
5-14 7.65x178 o—ring 2 NBR70
5-15 15. 6x1. 78 o-ring 3 NBR70
5-16 TRM10ZN-M506 Throttling plug 1 45
5-17 TRM10-6-01A-R2 Pressure compensation valve core 1 20CrMo
5-18 GQ- 6.5 steel ball 1 45
5-19 TRM10-6-01. 02 Pressure compensation screw plug 1 45
5-20 TRM10-6-02 Pressure compensation push rod 1 20CrMo
5-21 TRM10-6-03S Pressure compensation spring 1 60S12Mn
6-1 GB70. 1-M5%*45—-88 Inner hexagonal bolt 8 45
6-2 TRM10-6-05-R1 end cap 2 6061
6-3 TRM10-6-07 stop collar 2 45
6-4 TRM10-6-08S spring 2 60S12Mn
6-5 TRM10-6-06 Spring seat 2 45
6-6 22.1X1.6 o-ring 2 NBR70
6-7 TRM10-4-03 valve stem 1 SAE1144
6-8 TRM10GZ-00 overload valve 2 assembly

28




£¥E

F5No. [R5 Code % #Name ﬁiﬁ #1¥Material Re:1a
I

6-9 TRM10-2-02 Reversing valve body 1 HT300
6-10 TRM10-6-04 plug 2 45
6-11 9.4x12x1. 2 RING 2 teflon
6-12 9. 25x1.78 o-ring 2 NBR90
6-13 7.65x1.78 o-ring 2 NBR70
6-14 15. 6x1. 78 o-ring 3 NBR70
6-15 TRM10ZN-M506 Throttling plug 1 45
6-16 TRM10-6-01A-R2 Pressure compensation valve core 1 20CrMo
6-17 GQ- 6.5 steel ball 1 45
6-18 TRM10-6-01.02-R2 [Pressure compensation screw plug 1 45
6-19 TRM10-6-02 Pressure compensation push rod 1 20CrMo
6-20 TRM10-6-03S Pressure compensation spring 2 60S12Mn
7-1 TRM10-6-09 end cap 1 AD72
-2 THD12-6-04 Manual connection screw 2 35CrMo
-3 THD12-6-03R1 Manual spring seat 2 45
-4 TRM10-6-14-R2 Manual gasket 2 H59
7-5 TRM10-4-36 valve stem 1 SAE1144
7-6 12X2.5 o-ring 2

7-7 TRM10-6-01. 02-R2 gll”lelzsure compensation valve rear screw 9 A5
7-8 TRM10ZN-M504 Throttling plug 1 45
7-9 TRM10-6-01C Pressure compensation valve core 1 20CrMo
7-10 GQ- 6.5 steel ball 1 45
7-11 TRM10-6-01. 02-R2 |Pressure compensation screw plug 1 45
7-12 TRM10-2-04 Reversing valve body 1 HT300
7-13 THD12-14-01 Dust ring 1 teflon
7-14 Manual bracket 1

7-15 TRM10-6-02 Pressure compensation rod 1 20CrMo
7-16 TRM10-6-03S Pressure compensation spring 1 60S1i2Mn
7-17 7.65x1.78 O-ring 2

7-18 15.6x1. 78 O-ring 3

7-19 THD12-6-12 Manual spring 1 SWOSC-V

29




£¥E

F5No. [R5 Code % #Name %ﬁﬁ #1¥Material Re:1a
I

8-1 TRM10-6-09 end cap 1 AD72
8-2 THD12-6-04 Manual connection screw 2 35CrMo
8-3 THD12-6-03-R1 Manual spring seat 2 45
8-4 THD10-6-14-R2 Manual gasket 2 H59
8-5 TRM10-4-36 valve stem 1 SAE1144
8-6 12X2. 5 o-ring 2
87 THD10-6-01. 02-R2 iiizsure compensation valve rear screw 9 A5
8-8 TRM10ZN-M504 Throttling plug 1 45
8-9 TRM10-6-01C Pressure compensation valve core 1 20CrMo
8-10 GQ- @6.5 steel ball 1 45
8-11 TRM10-6-01. 02-R2 |Pressure compensation screw plug 1 45
8-12 TRM10-2-04 Reversing valve body 1 HT300
8-13 THD12-14-01 Dust ring 1 teflon
8-14 Manual bracket 1
8-15 TRM10-6-02 Pressure compensation rod 1 20CrMo
8-16 TRM10-6-03S Pressure compensation spring 1 60S12Mn
8-17 7.65X1.78 O-ring 2
8-18 15.6X1. 78 O-ring 3
8-19 THD12-6-12 Manual spring 1 SWOSC-V

30




Operating valve assembly2 "=
KS12-9-D722-01-2.06 @5/2

31




£¥E

F5No. [R5 Code % #Name ﬁiﬁ #1¥Material Re:1a
I

9-1 GB70. 1-M5%45-8.8 |Inner hexagonal bolt 8 45
9-2 TRM10-6-05-R1 end cap 2 6061
9-3 TRM10-6-07 stop collar 2 45
9-4 TRM10-6-08S spring 2 60S12Mn
9-5 TRM10-6-06 Spring seat 2 45
9-6 22.1X1. 6 o-ring 2 NBR70
9-7 TRM10-4-03 valve stem 1 SAE1144
9-8 TRM10GZ-00 overload valve 2 assembly
9-9 TRM10-2-02 Reversing valve body 1 HT300
9-10 TRM10-6-04 plug 2 45
9-11 9. 4x12x1. 2 RING 2 teflon
9-12 9. 25x1. 78 o-ring 2 NBR90
9-13 7.65x1.78 o-ring 2 NBR70
9-14 15. 6x1. 78 o-ring 3 NBR70
9-15 TRM10ZN-M506 Throttling plug 1 45
9-16 TRM10-6-01A-R2 Pressure compensation valve core 1 20CrMo
9-17 GQ- 6.5 steel ball 1 45
9-18 TRM10-6-01.02-R2 |Pressure compensation screw plug 1 45
9-19 TRM10-6-02 Pressure compensation push rod 1 20CrMo
9-20 TRM10-6-03S Pressure compensation spring 2 60S12Mn
10-1 GB70. 1-M5 X 45-8. 8|Inner hexagonal bolt 8 45
10-2 TRM10-6-16-R1 end cap 2 6061
10-3 TRM10-6-07 stop collar 2 45
10-4 TRM10-6-08S spring 2 60S12Mn
10-5 TRM10-6-06 Spring seat 2 45
10-6 22.1X1. 6 o-ring 2 NBR70
10-7 YY-M6 Hydraulic nut 2
10-8 TRM10-6-17 Adjusting bolt 2 45

32




£¥E

F5No. [R5 Code % #Name ﬁiﬁ #1¥Material Re:1a
I

10-9 TRM10-2-01 Reversing valve body 1 HT300
10-10 [TRM10-4-13-R1 Rotary valve stem 1 20CrMo
10-11  |TRM10-6-04 plug 2 45
10-12  |9.4x12x1. 2 RING 2 teflon
10-13  [9. 25x1.78 o-ring 2 NBR90
10-14  |7.65x178 o—ring 2 NBR70
10-15  |15.6x1.78 o—ring 3 NBR70
10-16  |TRM10ZN-M506 Throttling plug 1 45
10-17 TRM10-6-01A-R2 Pressure compensation valve core 1 20CrMo
10-18 |GQ—- @6.5 steel ball 1 45
10-19  |[TRM10-6-01. 02 Pressure compensation screw plug 1 45
10-20  [TRM10-6-02 Pressure compensation push rod 1 20CrMo
10-21 TRM10-6-03S Pressure compensation spring 1 60S12Mn
10-22  |TRM10-6-05-R1 end cap 2 6061
11-1 6B70. 1-M5%10-12. 9 |Hexagon socket bolt 2 45
11-2 TRM10-6-13 Manual short end cover 1 6061
11-3 TRM10-6-14-R2 Manual gasket 2 H59
11-4 12x2.5 o-ring 2 NBR70
11-5 TRM10-4-20X valve stem 1 SAE1144
11-6 TRM10-6-04 plug 2 45
11-7 TRM10-6-03S Pressure compensation spring 1 60S12Mn
11-8 TRM10-6-02 Pressure compensation push rod 1 20CrMo
11-9 TFEM1X01-00 Flow valve 1 assembly
11-10 15.6x1. 78 o-ring 3 NBR70
11-11  |7.65x1.78 o-ring 2 NBR70
11-12  |TRM10-3-02 valve body 1 HT300
11-13  |[TRM1OLL-00 Flow valve 1 assembly
11-14  |SAE#8 plug 1 45
11-15  |[TRM10-6-01. 02-R2 |Pressure compensation screw plug 1 45

33




2

£¥E

FENo. |fE5Code ZF#Name Unit #¥lMaterial |Rema
rk
11-16  |GQ— ®6.5 steel ball 1 45
11-17 |[TRM10-6-01A-R2 [Pressure compensation valve core 1 20CrMo
11-18  |TRM10-6-09 end cap 1 AD72
11-19  |GB70. 1-M5x45-8.8 |Inner hexagonal bolt 4 45

34




Seat assembly
KS12-9-D722-01-2.07

Seat assembly

Upper hood
assembly

35



KS12-9 Seat assembly

. EHE | &%
=
No.|BS-Part Number 34 #RChinese L ZFREnglish part name Qty per |[Rema
part name )
unit rk
KS1. 2T-ZY-HD (H) -00 |J&#% =ik, Seat assembly 1

36




Seat assembly

KS12-9-D722-01-2.08

10

11

37




KS12-9 upper hood peripheral assembly

F? L& PR SHE | &
5 |ESPart Number Chinese part |53 Z#XEnglish part name Qty per | Remar
No. name unit k
1 [KS12-9-20-00 Fy] Hand throttle 1

2 |FSCT4CL-R4-/ 55 1%-B K9 FI®-B  |Left pilot valve — B 1

3 [KS-12-9-CKH-1 B E Control box left 1

4 [KS/KS12-8-DHKG RUKTFF R Ignition switch 1

5 |KS/KS12-8-DDKG KITFFR Headlight switch 1

6 |FSCT4CL-R4-i 45 1/-B FHFI®-B [Right pilot valve — B 1

7 |KS/KS12-8-XSP BB display screen 1

8 [KS-12-9-CKH-2 R el Control box right 1

9 ESTKSI. IT=D=SJWWD-06-05- JRE A 2 255 R Seat mounting seat 1

10 |JK802-F 75FAD HEJT 28T [Power switch lock 1

11 |KS12-9-DYQ-00 JEy iR Cigarette lighter 1

12 [HY-00 4 71-01 Hinge-01 1

13 [KS1. 1T-D902-SJWWD-06-01-01 | - #1 = Upper hood 1

14 [KS12-9-HBS-00 T Rear handle 1

15 [KS12-9-5023F-4-45 50211481 502 Tailgate Lock 1

16 [KS12-9-D902-SJWWD-05-04a  |HLIREE %% [Power box installation board 1

18 [KS1. 1T-D902-CYB-00 Se Diesel Pound 1

19 [KS1. 1T-D902-1.QQ-00 JETE AR filter 1

20 [KS1. 1T-D902-SJWWD-05-02-01 égﬁﬁ%ﬁ Welding of upper hood connector 1

21 IM14%60 YAy L 35 Hexagon nut 2

22 |@15°F Q15 ¢ 15 flat pad 2

23 |KS1. 1T-J-SJWW-05-01 JEECLE Rear counterweight 1

24 |KS1. 1T-D-SJWW-04-01 el T e Left counterweight 1

25 [KS1. 1T-D-SJWW-04-02 ] i = 1

Right counterweight

38




Upper frame assembly

39




KS12-9 upper frame assembly

<Y
Fﬁf &= Part Number iﬁfﬁihinese T A FREnglish part name (;tuifﬁ%r #%vERemark
1 M12%20 VAY B Y Hexagonal head bolt 2
2 ??1(])3)3;)893;_00 LB A T 22 358 Hood hinge mounting plate 1
3 [M14%60 INFH Sk R Hexagonal head bolt 2
4 M14%40 VaY BN i Hexagonal head bolt 4
KS1. 1T-SCJ-
5 |JF(D722)-01- LIRS Welding of upper frame 1
00(245)
6 |KS1.1T-SCJ-dpyb—01 |FE I AR Battery pressure plate 1
7 |KS1.0T-JBT-DP-45A |HLifK Battery 1
8 |KS1. 1T-SCJ-dpyb—02 |FE i AT Battery pull rod 2
9 [KSIL. IT-SCJ-J-05  |F#R Card board 1
10 [KS1. 2T-YYY-J-00 WEMmAE Hydraulic oil tank 1
11 [DL125-mm\ VN horn 1
12 [M8*15 12 ke bolt 1
13 |M10%40 AR bolt 2
14 |$25-38 i Clamp 1
15 | 25%36-200 hE 0il pipe 1
16 |KSO08-HXQ A& Respirator 1
17 |KS1. 2T-HZZCZ-01-00 |[a] 3% 32 F# 47 51 Swivel support shieldl 1
18 [KS1. 2T-HZZCZ-02-00 |[a %% 3 ¥4 52 Swivel support shield2 1
19 [KS-KS-KT08-HZZC-00 [KS0.8-[m]%% 3 4% KS0. 8- Slewing support 1
20 |KSO8-MDCL [l 4 T ik A e Swing motor gear 1
21 |KS1. 2TJBT-BT-YG-00 [#E3L T Pendulum cylinder 1
22 |KS1. 2T-JBT-LJZ-15 |#%3k{FT 4 Swing head cylinder shaft 1
23 [KS10-8T-AQF-00 274 R ZH A Safety valve assembly 1

40




Oil circuit assembly

KS12-9-D722-01-2.10

41




KS12-9 0il circuit assembly

P2 =N
Fﬁf K5 Part Number iﬁf%cmnese part F L FREnglish part name chﬁ[ir #Z¥ERemark
unit
1 |KS1. 0T-GCY-D e AR Diesel tank 1
2 |KS1.0T-YYY-D-01 B 2 Front cover 1
3 [KS1.0T-GCY-G SEIHAR o5 Diesel tank cover 1
5 |KS1.0T-GCY-D-02  |ihihs 0il standard 1
6 |KS1.0T-GCY-D-06 EYES bolt 2
7 |14 HER Combination pad 4
8 [KS1.0T-GCY-D-07 MUImEEZSS 0il port connector 1
9 [KS1. 0T-GCY-D-05 HE O 0il outlet pipe opening 1

42




fuel system
KS12-9-D722-01-2.11

43




KS12-9 fuel system

T
ﬁf K5 -Part Number i)r'ﬁf%Chinese part T AZFREnglish part name Ci;ﬁp%r £1¥ERemark
unit
1 [KS1.2T-YYY-J-00 SEIAR Diesel tank 1
2 |KSI1. 2T-JBT-CYL-01 |48yt i€ 451 Diesel filterl 1
3 |KS1. 2T-JBT-CYB-00 |%&iidyE#s2 Diesel filter2 1
4 [KSI.2T-JBT-CYL-02 |“&ihid #8483 Diesel filter3 1
5 [$10-16 B H 4 Fastening clamp 10
6 |KS12-8-CYG-01 LI 0il supply pipel 1
7 [KS12-8-CYG-02 2 0il supply pipe2 1
8 |KS12-8-CYG-03 P 3 0il supply pipe3 1
9 [KS12-8-CYG-04 A E 3 0il supply pipe3 1
10 |KS12-8-CYG-05 [ e 0il return pipe 1

44




Cooling system
KS12-9-D722-01-2.12

45




KS12-9 Cooling system

}ﬁf K5 Part Number iﬁf%cmnese part F L ZFREnglish part name ﬁ;ﬁﬂ%r £ vE£Remark

uni
1 |KS—JBT11-SRQ-01-00 |HtHhes = mk radiator assy 1
2 |KS1. 2T-JBT-JG-002 KA K Water tank inlet hose 1
3 [KSI.2T-JBT-JG-001 |/K4EH/KIRE Water tank outlet hose 1
4 | d32-44 A Clamp 4
5 [KS1.2T-JBT-YSH-01 |#s/K4% Overflow kettle 1
6 |KS1.2T-JBT-JG-009 |fH/K%E Fine water pipe 1
7 |$10-16 F i Clamp 2
8 [KSI. 2T-YYY-J-00 T A Hydraulic oil tank 1
9 |KS1.2T-YYY-YG-01  [#kyh% 0il inlet pipe 1
10 [KS1.2T-YYY-YG-02 |y 0il outlet pipe 1
11 [KSI.2T-YYY-JT-01 |Ef#Ek Right angle joint 2
12 [KSL.2T-YYY-JT-02 |=i@$%Ek Tee joint 2
13 [KS1.2T-YYY-JT-03 |E i@k Straight connector 2

46




Air intake system

KS12-9-D722-01-2.13

47




KS12-9 Air intake system

L
Fﬁf K5 Part Number ijr'ff:&r;(;hinese E X ZFREnglish part name (;:;fﬁ%r #%vERemark
1 [KSI. 1T-D902-GFB-01-00 |B%X#z01-00 Air baffle 01-00 1
2 |KS1. 1T-D902-GFB-02-01 [k X402 Air baffle 02 1
3 |00KS1. 1T-D902-GFB-04-01 |l X% 03 Air baffle 03 1
4 [KS1. 2T-JBT-JG-004 IR E Air filter intake hose 1
5 IKs1. 21— JBT-16-003 z%gﬁﬁwﬁﬁ Air filter t;oseengine intake )
6 |db44-64 5 Clamp 3
; KS1. 27— JBT-KLZJ-00 gﬂﬁf’i%ﬁﬁ-ﬁ Air filter 3)1;3;:)1;((3‘5 welding - 1
8 [KS1. 1T-JBT-KLW-00 bl A Outline drawing of air filter 1
9 [M8*30 INFRVR ZE 8RR Hexagon flange bolt 2
10 M8 INFRTRZNERE Hexagon flange nut 2
11 [KS1.1T-D902-GFB-03-01 |B% X\ 04 Windshield 04 1

48




Exhaust system
KS12-9-D722-01-2.14

49




KS12-9 Exhaust system

2
=)
. g | &
SNo. |ESPart Number zﬂaﬁeﬁi’/ﬁcmnese part WL FREnglish part name Qty |Rema
per| rk
unit
e Silencer fixed pressure plate
1 KS1. 2-JBT-XZZ-02-00 |78 745 %% [ w2 H A parts 1
2 KS1. 1T-JBT-XYQ-01 HER Silencer 1
3 KS1. 2-JBT-XZZ-00 HE AR RS Welding of muffler bracket 1
4 M10 TR A 1] 5 W R Fixing nut of pressing plate 1
5 M10%25 W Bolt 2

50




Throttle control system
KS12-9-D722-01-2.15

51




KS12-9 Throttle control system

- GR | g
ZNo. |E5Part Number L& FFChinese part L FREnglish part name Rty Rema
name per |
unit

1 KS12-9-SYM-00 BN Iy =Y51 Hand throttle assembly 1
2 KS-YMK M WESE e Accelerator cable lock buckle 1
3 [ 2LM5*70 BEFE Bolt 1
4 $ 2%20 FF 49 Split pin 1

52




Hydraulic oil circuit

system 2
K512-9-D722-01-2.16

b—=a | §—=n
B—r=b 0—=0
C—t=c | P—=p
D—=d | §—=q
E—=e | E—I=r
-, —>1 S —I==
G—=g | T—=1
FH—=~h [ UT—=u
I—=1 | V—I=v
J—=3 | W —t=w
E—=k | X—=x
L—=1 | { =¥
N—=m "7 —==z
TR S

53



KS12-9 Hydraulic oil circuit system 2

Jor) AR EHE
No ES-Part Number Chinese part [3£3C4#English part name Qty per | #%V7¥:Remark
' name unit

KS/KS12-8(Hi B HE /TR ) -

1 [JG-12 Jivki=2 Rubber hose 1
KS/KS12-8(Hif S 4% /¥ 73) -

2 |JG-13 Jikiss Rubber hose 1
KS/KS12-8(Hi BB H RFB /) -

3 JG-14 Jikiss Rubber hose 1
KS/KS12-8(Hi B & IEFR ) -

4 |JG-15 Jiki=s Rubber hose 8
KS/KS12-8(Hi B & ®F ) -

5 |JG-16 Jiki=2 Rubber hose 1
KS/KS12-8(Hi A /) -

6 [JG-17 Jivi=2 Rubber hose 1
KS/KS12-8(Hij S 2% il 4 -

7 |JG-18 k=2 Rubber hose 1
KS/KS12-8(Hii S 2E 154 -

8 |JG-19 Jikiss Rubber hose 1
KS/KS12-8(Hi EBHE R/ -

9 |JT-4 ERCE DN straight joint 16
KS/KS12-8(Hij S 3% R Hi7) -

10 |JT-5 EH AL straight joint 2

54




Gear pump assembly

KS12-9-D722-01-2.17

55




Gear pump assembly

o) . ':P)_‘Cz% . _ EHE P
No. K5 Part Number |Chinese | &#REnglish part name Qty Per | o mark
part name unit

1 | KS800YSC-1-23-1 [Rij#% Front cover 1

2 | KS800YSC-1-23-2 |fLHIF4RE  |Hole retaining ring 1

3 | KS800YSC-1-23-3 |SCiti#} SC oil seal 1

4 | KS800YSC-1-23-4 |TCN1j#i# |TCN1 oil seal 1

5 KS800YSC-1-23-5 |EFIH E-shaped pad 2

6 | KS800YSC-1-23-6 |#&f$4%  [Sealing strip 2

7 | KS800YSC-1-23-7 |®Efk%h7K  |Integral bearing 2

8 KS800YSC-1-23-8 |F3hiN#  [Driving gear 1

9 KS800YSC-1-23-9 [Mzh4k#:  [Driven paper wheel 1

10 | KS800YSC-1-23-10 |#JE &l Rectangular circle 2

11 | KS800YSC-1-23-11 |FE{k Pump body 1

12 | KS800YSC-1-23-12 |5 Rear cover 1

13 | KS800YSC-1-23-13 [/NfHIEF:  |Hexagonal bolt 4

14 | KS800YSC-1-23-14 |33k Elastic pad 4

15 | KS800YSC-1-23-15 [|F-#& Flat cushion 4

56




LUBRICATION GP-GREASE

S B O FE & A

57




KS12-9 LUBRICATION GP-GREASE

SHE

Fs &2 Part Number i 4% Chinese part |[FE 4 FREnglish part Qty R%Ea
No. name name per rk
unit
| KS/KS12-8- 3 a5 BE-Y GO |6 Dik p kel gm e |RoLary motor gear 1
lubrication hose
2 |KSIKS12-8- I BE-YG02 [btsciiipiiely [ oty support 1
lubrication hose
3 |KS/KS12-8-HiHiHETE & #%-JTOT  |BELA Bk Right angle joint 2
4 |KS/KS12-8- e & -JT02  |E i@ #Ek Straight connector 3
5 |KS/KS12-8-35 IS & M-JT03 | =@k Tee joint 1

58




D722 Engine

KS12-9-D722-01-2.19
D722-E4B-SXN-1 W E: 2021/04/07

IRl H: 2023/06/14

ILLUSTRATED PARTS LIST

HREHR

KUBOTA

MODEL
me D722-E4B-SXN-1

DIESEL ENGINE
S A FHL

I(yyhnln B, 2020

6R

59




000100 CRANKCASE ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

1G58~ 100- 23

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. |[NeWpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 1J021-01020 | CRANKCASE,COMP 1 20.5
020| 16851-96260 | CAP,SEALING 3 0.005
030| 16851-96270 | CAP,SEALING 5 0.005
040| 15451-96270 | CAP,SEALING 2 0.01

050| 15261-96010 | PLUG 0.002
060| 15521-96020 | PLUG 3 0.003
070| 15521-96030 | PLUG 1 0.007
080| 15261-96160 | PLUG,EXPANSION 1 0.02

090 | 05012-00508 | PIN,STRAIGHT 2 0.001
100 | 05012-00814 | PIN,STRAIGHT 2 0.006
110| 15221-33650 | PIN,PIPE 1 0.004
120| 17331-59190 | PIN,PIPE 2 0.002

60




000100 CRANKCASE ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. |N®WPart No. Part Name Qty| IC |Serial No./PIN Remarks Kg
130| 17331-59190 | PIN,PIPE 2 0.002
140| 16851-16212 | COVER,FUEL CAMSHAFT | 1 0.03
150 | 16871-73020 | COCK,ASSY(DRAIN) 1 0.034

60-1



000200 OIL PAN ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

15313-058-13

Mo

Ly

i
|
»

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 15862-01500 | PAN,OIL,COMP 1 1.11
020| 01023-50612 | BOLT,SEMS 18 0.005
030 | 13901-33750 | PLUG,DRAIN 1 0.025
040| 6C090-58960 | GASKET 1 0.005
050 | 16851-32110 | FILTER,OIL 1 0.11
060| 04814-00160 | O RING 1 0.001
070| 01123-50814 | BOLT,SEMS 1 0.01

61




000300 CYLINDER HEAD ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1G58-009-22

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. |[NeWpPart No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 15221-01750 | HOOK,ENGINE 2 0.04
020| 01123-50816 | BOLT,SEMS 2 0.011
030 | 1J092-03040 | HEAD,CYLINDER,COMP | 1 7.3

040| 15321-96260 | CAP,SEALING 1 0.014
050| 15261-03370 | CAP,SEALING 2 0.005
060| 15261-96010 | PLUG 1 0.002
070| 15841-13540 | GUIDE,VALVE(INLET) 3 0.014
080| 15841-13560 | GUIDE(EXHAUST VALVE) | 3 0.014
090| 14601-03450 | BOLT,HEAD(CYLINDER) | 14 0.035
100| 1J092-03310 | GASKET(CYL.HEAD) 1 0.135
110| 16667-57692 | STAY 1 0.1

120| 19837-57923 | SPRING,RETURN 1 0.005

62




000400 GEAR CASE ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

1TSEQ-003- 15

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W Part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 1E009-04025 | COMP.CASE,GEAR 1 15
020| 15521-96030 | PLUG 2 0.007
030| 15841-56280 | PIN(START SPRING) | 1 0.005
050| 16851-04130 | GASKET,GEAR CASE| 1 0.022
060 | 01754-50616 | BOLT,FLANGE 1 0.006
070| 01023-50650 | BOLT,SEMS 10 0.012
080| 15841-91010 | BOLT 3 0.014
090| 01023-50670 | BOLT,SEMS 1 0.015
100| 01023-50675 | BOLT,SEMS 1 0.01
110 15241-32290 | JOINT,PIPE 1 0.053
120| 15841-94010 | WASHER,PLAIN 1 0.003
130| 1J094-04140 | SEAL,OIL 1 0.013

63




000400 GEAR CASE ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. [N®W Part No. Part Name Qty| IC (Serial Remarks Kg
No./PIN
150| 1J092-36950 | SPRING 1 0.004
160 | 1J050-36930 | VALVE(RELIEF) 1 0.005

63-1




000500 HEAD COVER ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1aEE-030-10

= (=]
¥ owem LT
= (=] Fag
o
=
o

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. N®Wpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg
010| 1G960-05514 | TUBE (BREATHER) 1 0.008
020 | 09318-88125 | CLAMP,HOSE 2 0.001
040 | 1G958-14504 | COVER,CYL.HEAD 1 0.6
050 | 1G958-14512 | COVER,CYL.HEAD 1 0.51
060| 16241-73370 | PIPEWATERRETURN 1 0.007
070| 1G801-05120 | COVER,BREATHER 1 0.035
080| 1G911-05203 | COMP VALVE,BREATHER| 1 0.01
090 | 03024-50510 | SCREW,SEMS(PAN HEAD) | 4 0.002
100 | 1G958-14520 | GASKET,HEAD COVER 1 0.009
110| 1G911-91022 | BOLT 4 0.015
120| E9151-33140 | PLUG(OIL FILLER) 1 0.017
130| 1J001-96770 | O RING 1 0.001

64




000600 OIL FILTER ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

1G686-018-11

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. |[N®WPart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN
010| 1J090-32430 | FILTER(OIL,CARTRIDGE) | 1 0.238

65




000700 DIPSTICK ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

4 Wy,
\\\ 4
1323-039-10
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 1K177-36410 | GAUGE,OIL 1 0.04
020| 17456-36420 | GUIDE(GAUGE,OIL) | 1 0.03

66




000800 OIL PUMP ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

19854-041-10
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg
010| 16851-35012 | PUMP,ASSY(OIL) 1 0.24
020| 16851-35152 | GASKET,OILPUMP NA | 1 0.001
030| 15841-91050 | BOLT 3 0.01
040| 1G687-35662 | GEAR(OIL PUMP DRIVE) | 1 0.07
050 | 05712-00408 | KEY,FEATHER 1 0.001
060| 02771-50100 | NUT,FLANGE 1 0.005

67




010000 MAIN BEARING CASE ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No.|N®¥Part No. Part Name Qty| IC Serial Remarks Kg
No./PIN

010| 1J002-07090 | BRG.CASE,FULL ASSY(W,MAIN)| 1 0.335
020| 01754-50840 | BOLT,FLANGE 2 0.02
025| 05012-00608 | PIN,STRAIGHT 2 0.002
030| 15694-23482 | METAL,CRANKSHAFT 1 STD/SET 0.04
030| 15694-23932 | METAL,CRANKSHAFT 1 -0.20mm/SET 0.04
030| 15694-23942 | METAL,CRANKSHAFT 1 -0.40mm/SET 0.046
040| 15852-04360 | GASKET,BEARING CASE 1 0.005
060| 15841-04815| COVER BEARING CASE 1 0.16
070| 1G460-04460 | SEAL,OIL 1 0.032
080| 15841-04823 | GASKET,CASE COVER 1 0.007
090| 01023-50622 | BOLT,SEMS 16 0.005
100| 12691-07044 | ASSY BRG CASE 1 0.57

68




010000 MAIN BEARING CASE ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No.|N®¥art No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
105| 16851-04040 | ASSY CASE,MAIN BRG. 1 0.58
110| 15841-04540 | BOLT,BEARING CASE 2 0.012
120| 15861-23484 | METAL,CRANKSHAFT 1 STD/SET 0.01
120| 15861-23863 | METAL,CRANKSHAFT 1 -0.20mm/SET 0.03
120| 15861-23873 | METAL,CRANKSHAFT 1 -0.40mm/SET 0.03
130| 16861-07054 | ASSY BRG CASE 1 0.57
135| 16861-04050 | ASSY CASE,MAIN BRG. 1 0.58
140| 15841-04540 | BOLT,BEARING CASE 2 0.012
150| 15861-23484 | METAL,CRANKSHAFT 1 STD/SET 0.01
150| 15861-23863 | METAL,CRANKSHAFT 1 -0.20mm/SET 0.03
150| 15861-23873 | METAL,CRANKSHAFT 1 -0.40mm/SET 0.03
160| 15841-04562 | BOLT,BEARING CASE 2 0.02

68-1




010100 CAMSHAFT AND IDLE GEAR SHAFT ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

1J322-004-11

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. [N®Wpart No. Part Name Qty| IC [Serial No./PIN Remarks Kg

010| 16851-15552 | TAPPET 6 0.024
020| 16851-15110 | ROD,PUSH 6 0.02
030| 1A092-16010 | CAMSHAFT,ASSY 1 1.05
050| 07715-00401 | BALL 1/4 1 0.001
060 | 1G687-16510 | GEAR(CAM) 1 0.267
070| 05712-00518 | FEATHER KEY 1 0.003
080| 15841-16270 | STOPPER(CAMSHAFT)| 1 0.027
090| 01023-50612 | BOLT,SEMS 2 0.005
100 15875-24015 | COMP.GEAR,IDLE 1 0.38
110| 15875-24284 | BUSH 1 0.01

120| 15875-24370 | COLLAR(IDLE GEAR) 1 0.006
130 | 15875-24320 | RING,SNAP 1 0.003

69




010100 CAMSHAFT AND IDLE GEAR SHAFT ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC Serial No./PIN Remarks Kg
140| 15875-24250 | SHAFT,IDLE GEAR 1 0.13
150 | 01754-50612 | BOLT,FLANGE 3 0.005
160| 15875-99342 | ASSY GEAR,IDLE SERV| 1 OPTION 0.52

69-1



010200 PISTON AND CRANKSHAFT ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

020

VIBSE-D03-10

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. |N®"part No. Part Name Qty| IC Serial No./PIN Remarks Kg

010| 1J092-21110 | PISTON 3 STD 0.227
010| 1J092-21900 | PISTON 3 +0.25mm 0.228
020 1J092-21050 | RING,PISTON,ASSY 3 STD 0.03
020| 1J092-21090 | RING,PISTON,ASSY(025) | 3 +0.25mm 0.028
030| 16871-21310 | PIN,PISTON 3 0.08
040| 15261-21330 | CIRCLIP(INTERNAL) 6 0.001
050 1G687-22010 | ROD,CONNECTING,ASSY | 3 0.318
060| 16851-21982 | BUSH,PISTON PIN 3 0.01

070| 16851-22140 | BOLT(ROD,CONNECTING)| 6 0.012
080| 15861-22314 | METAL,CRANKPIN 3 STD/SET 0.02
080| 15861-22973 | METAL,CRANKPIN 3 -0.20mm/SET 0.03
080| 15861-22983 | METAL,CRANKPIN 3 -0.40mm/SET 0.03

70




010200 PISTON AND CRANKSHAFT ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for

No. |N®"part No. Part Name Qty| IC [Serial No./PIN Remarks Kg

090| 16861-23012 | COMP.CRANKSHAFT 1 5.56
100| 07715-03207 | BALL 3 0.001
120| 15841-24110 | GEAR,CRANK 1 0.14
130| 05712-00515 | KEY,FEATHER 1 0.003
140| 15861-23474 | METAL,CRANKSHAFT 1 STD 0.03
140| 15861-23913 | METAL,CRANKSHAFT 1 -0.20mm 0.04
140| 15861-23923 | METAL,CRANKSHAFT 1 -0.40mm 0.04
160| 15841-23250 | COLLAR,CRANKSHAFT 1 0.05
170| 15881-23310 | SLINGER,OIL 1 0.004
180| 04814-16220 | O RING 1 0.001

70-1




010300 FLYWHEEL ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

| 080 030
%} | 060
U
[
A
~~~"010
e
NEORN it el .
\&%‘;”ﬁ 040
16299 - 0BO-10
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®¥ Part No. Part Name Qty | IC |Serial No./PIN Remarks Kg
010| 16861-25020 | FLYWHEEL,COMP 1 5.85
020| 16871-63822 | GEARRING 1 0.58
030| 15852-25160 | BOLT(FLYWHEEL) 5 0.025
040| 15847-04612 | HOUSING,FLYWHEEL | 1 4.98
050| 01123-50820 | BOLT,SEMS 8 0.011
060| 31220-14170 | COVER 1 0.014
070| 01123-50814 | BOLT,SEMS 1 0.01
080| 04013-50080 | WASHER,PLAIN 1 0.003

71



010500 FUEL CAMSHAFT AND GOVERNOR SHAFT ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

14323-005- 10
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. |[NeWpPart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN
010| 1J092-16020 | CAMSHAFT,ASSY(FUEL) | 1 0.831
020| 15875-16173 | CAMSHAFT(FUEL) 1 0.316
030| 08153-06203 | BEARING,BALL 1 0.08
040| 1J091-51150 | GEAR(INJECTION PUMP) | 1 0.306
050| 05712-00515 | KEY,FEATHER 1 0.003
060| 15841-55452 | SLEEVE,GOVERNOR 1 0.05
070| 15841-55692 | CASE,GOVERNOR BALL| 1 0.013
080| 07715-00801 | BALL 32 0.001
090 | 15261-55470 | CIR-CLIP,GOV. SLEEVE | 1 0.002
100| 07715-03217 | BALL 8 0.01
110| 16871-97300 | BEARING,BALL 1 0.06
120 | 04612-00170 | CIR-CLIP,EXTERNAL 1 0.001

72




010500 FUEL CAMSHAFT AND GOVERNOR SHAFT ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. |N®WPart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN
130| 15841-16320 | STOPPER,FUEL.C/SHAFT | 1 0.015
140| 01023-50612 | BOLT,SEMS 2 0.005

73




018000 IDLE APPARATUS ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1020
010+
1050

1G318- 116-12

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN

010| 15841-54092 | ASSY APPARATUS,IDLE| 1 0.02
020| 15841-54100 | ASSY BOLT,ADJUSTING | 1 0.009
030| 15261-92020 | NUT 1 0.004
040| 15841-54220 | NUT,CAP 1 0.006
050| 15021-33660 | PACKING 2 0.001
060 | 15841-54270 | CAP 1 0.001
065| 1J094-54350 | BOLT,ASSY(ADJUSTING)| 1 0.008
070| 15841-54123 | BOLT,ADJUSTING 1 0.008
080| 1J094-54210 | NUT(LOCK) 1 0.003
090| 15601-96650 | PACKING 1 0.001
095| 15601-96650 | PACKING 1 0.001
100| 1J094-54380 | NUT,CAP,ASSY 1 0.004

74




018000 IDLE APPARATUS ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for

No. [N®Wpart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN

110| 1J094-54280 | CIRCLIP,INT 1 0.001

75




020100 STOP SOLENOID ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1J352-064-11

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 17520-60013 | SOLENOID,STOP 1 0.75
020| 01754-50612 | BOLT,FLANGE 2 0.005

76




020200 INJECTION PUMP ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

16878-009-13

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. |[NeWpPart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN
010 | 15841-95684 | JOINT,EYE 1 0.038
020| 16006-51012 | ASSY PUMP,INJECTION | 1 11
030| 1G700-52200 | SHIM,INJECTION 1 0.175mm 0.005
030| 16006-52092 | SHIM,INJECTION 1 0.200mm 0.004
030| 16006-52112 | SHIM(INJECTION PUMP)| 1 0.250mm 0.004
040| 16006-52122 | SHIM(INJECTION PUMP) | 1 0.300mm 0.006
040| 1G700-52160 | SHIM,INJECTION PUMP | 1 0.350mm 0.004
050| 16871-91060 | BOLT,SOCKET HEAD 2 0.007
060| 15841-91500 | STUD 2 0.02
070| 15841-92320 | NUT,CAP 2 0.01
080| 04512-50060 | WASHER,SPRING LOCK| 2 0.001
090 | 15841-51320 | SCREW(ROOF,CANOPY) | 1 0.024

77




020200 INJECTION PUMP ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. |N®WPart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN
100| 15841-96650 | GASKET 2 0.001
110| 15841-51350 | SCREW 1 0.005
120| 15841-96660 | GASKET 1 0.001
130| 16030-96010 | PLUG 1 0.008
140| 15861-96650 | GASKET 1 0.001

78




020500 SPEED CONTROL PLATE ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

{lam
170 | 060
160
1521026 16
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. N®Wpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg
010| 15841-57112 | PLATE,SPEED CONTROL | 1 0.08
020 | 15841-57212 | GASKET,CONTROL PLATE | 1 0.001
030 | 01754-50616 | BOLT,FLANGE 2 0.006
040| 16871-91050 | BOLT,SEMS 2 0.01
060| 15841-56112 | LEVER GOVERNOR 1 0.07
070| 19280-57240 | COLLAR 1 0.006
080 | 04814-10160 | O-RING 1 0.001
090 | 1G639-57150 | LEVER,SPEED CONTROL | 1 0.04
100| 16866-92010 | NUT,SPEED CONTROL 1 0.01
110| 16878-57742 | SHAFT,LEVER 1 0.041
120| 16851-57724 | LEVER(ENGINE STOP) 1 0.05
130| 05411-00314 | PIN,SPRING 1 0.001

79




020500 SPEED CONTROL PLATE ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. N®"part No. Part Name Qty| IC (Serial No./PIN Remarks Kg
140| 04814-10070 | O-RING 1 0.001
150| 16878-57920 | SPRING,RETURN 1 0.005
155| 15108-57280 | STOPPER 2 0.008
156 | 19202-91010 | BOLT 1 0.009
157 | 02056-50060 | HEX.NUT 3 0.002
160| 16866-57302 | CAP 1 0.002
170| 16866-57010 | COMP.PLATE,SPEED CO.| 1 0.31

80




020600 INJECTOR AND GLOW PLUG ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

14323-007- 18

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. N®Wpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 15862-42502 | PIPE,ASSY(OVER FLOW)| 1 0.042
020| 15841-42502 | ASSY PIPE,OVER FLOW | 1 0.01

025| 15841-42522 | PIPE,FUEL OVER FLOW | 1 0.006
030| 14971-42750 | CLIP,PIPE 2 0.001
040| 15841-51360 | SCREW, BLEATHER 1 0.008
050| 15601-96650 | PACKING 1 0.001
055| 16871-53904 | HOLDER,NOZZLE KIT 3 0.145
060 | 16871-53002 | HOLDER NOZZLEASSY | 3 0.13
065| 1G826-92032 | NUT 3 0.004
070 | 15841-53622 | GASKET 3 0.002
080| 19077-53650 | SEAL HEAT 3 0.002
090| 1G686-53710 | PIPE, INJECTION 1 0.1

81



020600 INJECTOR AND GLOW PLUG ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. N®"part No. Part Name Qty| IC |Serial No./PIN Remarks Kg
100| 1G686-53720 | PIPE, INJECTION 1 0.1
110| 1G686-53730 | PIPE,INJECTION 1 0.1
120| 15841-53850 | CLAMP,PIPE 2 0.008
130| 15841-53860 | CLAMP,PIPE 2 0.008
140| 03024-50520 | SCREW,SEMS(PAN HEAD) | 2 0.004
150 | 1G679-65512 | PLUG,GLOW 3 0.016
160| 16861-65560 | CORD,GLOW PLUG 1 0.02
170| 02761-50040 | NUT,FLANGE 3 0.002

82




020700 NOZZLE HOLDER (COMPONENT PARTS) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

(110 T=0.900mm

100+ 1

|110 T=1.950mm

T1J3Z3-008-10

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC Serial Remarks Kg
No./PIN

005| 16871-53904 | HOLDER,NOZZLEKIT | 3 0.145
010| 16871-53002 | HOLDER,NOZZLE,ASSY | 3 0.13
020 | 1G826-92032 | NUT 3 0.004
030| 16032-53230 | WASHER,ADJUSTING | 3 0.001
040| 16032-53170 | SPRING,NOZZLE 3 0.007
050| 16032-53350 | SPACER DISTANCE 3 0.02
060| 16032-53160 | PUSHROD 3 0.001
070| 16871-53280 | NUT,NOZZLE 3 0.03
080| 16032-94040 | WASHER,PLAIN 3 0.002
090 | 1G962-53610 | NOZZLE-PIECE 3 0.017
100| 15841-98100 | ASSY WASHER,ADJUST| 3 OPTION 0.043
110| 15841-53230 | WASHERADJUSTING | 3 0.900mm 0.001

83




020700 NOZZLE HOLDER (COMPONENT PARTS) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC Serial Remarks Kg
No./PIN
110| 15841-98510 | WASHERADJUSTING | 3 0.925mm 0.001
110 | 15841-98520 | WASHER,ADJUSTING | 3 0.950mm 0.001
110| 15841-98530 | WASHER,ADJUSTING | 3 0.975mm 0.001
110 | 15841-98540 | WASHERADJUSTING | 3 1.000mm 0.001
110| 15841-98550 | WASHER,ADJUSTING | 3 1.025mm 0.001
110| 15841-98560 | WASHER,ADJUSTING | 3 1.050mm 0.001
110| 15841-98570 | WASHER,ADJUSTING | 3 1.075mm 0.001
110| 15841-98580 | WASHER,ADJUSTING | 3 1.100mm 0.001
110| 15841-98590 | WASHERADJUSTING | 3 1.125mm 0.001
110| 15841-98600 | WASHER,ADJUSTING | 3 1.150mm 0.001
110| 15841-98610 | WASHER,ADJUSTING | 3 1.175mm 0.001
110| 15841-98620 | WASHER,ADJUSTING | 3 1.200mm 0.001
110| 15841-98630 | WASHER,ADJUSTING | 3 1.225mm 0.001
110| 15841-98640 | WASHER,ADJUSTING | 3 1.250mm 0.001
110| 15841-98650 | WASHER,ADJUSTING | 3 1.275mm 0.001
110| 15841-98660 | WASHER,ADJUSTING | 3 1.300mm 0.001
110| 15841-98670 | WASHER,ADJUSTING | 3 1.325mm 0.001
110| 15841-98680 | WASHER,ADJUSTING | 3 1.350mm 0.001
110| 15841-98690 | WASHER,ADJUSTING | 3 1.375mm 0.001
110| 15841-98700 | WASHER,ADJUSTING | 3 1.400mm 0.001
110| 15841-98710 | WASHER,ADJUSTING | 3 1.425mm 0.001
110| 15841-98720 | WASHER,ADJUSTING | 3 1.450mm 0.001
110| 15841-98730 | WASHER,ADJUSTING | 3 1.475mm 0.001
110| 15841-98740 | WASHER,ADJUSTING | 3 1.500mm 0.001
110| 15841-98750 | WASHER,ADJUSTING | 3 1.525mm 0.001
110| 15841-98760 | WASHER,ADJUSTING | 3 1.550mm 0.001
110| 15841-98770 | WASHER,ADJUSTING | 3 1.575mm 0.001

84




020700 NOZZLE HOLDER (COMPONENT PARTS) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC Serial Remarks Kg
No./PIN

110| 15841-98780 | WASHER,ADJUSTING | 3 .600mm 0.002
110| 15841-98790 | WASHER,ADJUSTING | 3 .625mm 0.001
110| 15841-98800 | WASHER,ADJUSTING | 3 .650mm 0.001
110| 15841-98810 | WASHER,ADJUSTING | 3 .675mm 0.004
110| 15841-98820 | WASHER,ADJUSTING | 3 .700mm 0.001
110| 15841-98830 | WASHER,ADJUSTING | 3 .725mm 0.001
110| 15841-98840 | WASHER,ADJUSTING | 3 .750mm 0.001
110| 15841-98850 | WASHER,ADJUSTING | 3 775mm 0.001
110| 15841-98860 | WASHER,ADJUSTING | 3 .800mm 0.001
110| 15841-98870 | WASHER,ADJUSTING | 3 .825mm 0.001
110| 15841-98880 | WASHER,ADJUSTING | 3 .850mm 0.001
110| 15841-98890 | WASHER,ADJUSTING | 3 .875mm 0.001
110| 15841-98900 | WASHER,ADJUSTING | 3 .900mm 0.001
110| 15841-98910 | WASHER,ADJUSTING | 3 .925mm 0.001
110| 15841-98920 | WASHER,ADJUSTING | 3 .950mm 0.001
120| 15841-53622 | GASKET 3 0.002
130| 19077-53650 | SEAL HEAT 3 0.002

85




021200 FORK LEVER (GOVERNOR) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1035 ~._

I:® i,

1037 L

0304 =

LA

R

i J

T 1323-0c8- 10
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®¥ Part No. Part Name Qty| IC Serial Remarks Kg

No./PIN

010| 16851-56480 | SPRING(START) 1 0.02
020| 16851-56410 | SPRING(GOVERNOR) | 1 0.008
030| 1J966-56050 | LEVER,ASSY(FORK) 1 0.182
035| 15531-54230 | SPRING 1 0.002
037| 04613-50070 | CIR-CLIP,EXTERNAL | 1 0.001
040 | 01023-50635 | BOLT,SEMS 2 0.01

86




030000 FUEL FILTER ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

070
|
|

010

log0——

020

1040

16644~ 002-20

'030————-_-:%

1050——

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. |[NeWpPart No. Part Name Qty| IC |Serial No./PIN Remarks Kg
010| 15224-43010 | FILTER,ASSY(FUEL) 1 0.56
020| 15224-43200 | ASSY COVER,FILTER 1 0.215
040| 15108-43610 | JOINT,PIPE 1 0.02
050| 15108-43780 | JOINT,PIPE 1 0.02
060| 15221-43170 | ELEMENT,FILTER 1 0.3
070| 19222-43280 | PLUG,FILTER BREATHER | 1 0.01
080| 15108-43290 | RING 1 0.001
090| 15224-87760 | MARK,FORM 1 0.003

87




030200 FUEL PUMP (ELECTRICAL) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

IKS3E6-016-10

010

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 1G938-52034 | PUMP,FUEL 1 0.31

88




030500 FUEL PUMP COVER ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

16853 ~045-10

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W Part No. Part Name Qty| IC [Serial Remarks Kg
No. / PIN
010| 15852-52850 | COVER 1 0.05
020| 16264-52140 | GASKET,FUEL PUMP | 1 0.001
030| 01023-50616 | BOLT,SEMS 2 0.006

89




040000 DYNAMO AND PULLEY ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1K174-008- 12
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN

010| 17531-64012 | ASSY DYNAMO 1 14V 14A 1.32
020| 15841-64420 | STAY,DYNAMO 1 0.08
030| 16871-91030 | BOLT 1 0.025
040| 01155-50845 | HEX.BOLT 1 0.02
050| 04013-50080 | WASHER,PLAIN 1 0.003
070| 01023-50616 | BOLT,SEMS 1 0.006
080 | 16861-74285 | PULLEY,FANDRIVE | 1 1.11

090| 15881-91030 | BOLT 1 0.06
100| 16897-97010 |V BELT 1 0.06
150 | PN201-68564 | ASSY REGULATOR 1 0.185
160| 19428-65830 | ASSY COUPLER 1 0.012
170| 19237-65880 | CONNECTOR 1 0.004

90




040000 DYNAMO AND PULLEY ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. [N®W Part No. Part Name Qty| IC (Serial Remarks Kg
No./PIN
180 | 19237-65910 | TERMINAL 6 0.001
190 | 68271-65910 | TERMINAL 2 0.003
200| 68271-65920 | SLEEVE 2 0.001

90-1




040100 DYNAMO (COMPONENT PARTS) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1G317-006-11
= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. [N®¥ Part No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 17531-64012 | ASSY DYNAMO 1 1.32
020| 15532-64120 | COMP.FLYWHEEL 1 0.66
030| 15531-64110 | PULLEY 1 0.15
040| 15532-64040 | FLYWHEEL 1 0.47
050| 6C040-82860 | COLLAR 1 0.014
060| 15531-74180 | BEARING,BALL 2 0.04
070 | 15532-74140 | SHAFT,FAN 1 0.07
080| 15532-64360 | COMP.STATOR 1 0.65
090 | 15261-93010 | SCREW,ROUND HEAD | 2 0.003
100| 15531-64292 | STATOR 1 0.26
110 | 15532-64070 | PLATE 1 0.26
120 | 15531-74180 | BEARING,BALL 1 0.04

91




040100 DYNAMO (COMPONENT PARTS) ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for
No. [N®¥Part No. Part Name Qty| IC |Serial No./PIN Remarks Kg
130| 15531-93010 | SCREW,ROUND HEAD | 1 0.002
140| 15261-64190 | CLAMP,CORD 1 0.003
150| 15261-64150 | COLLAR 1 0.02
160 | 15261-92030 | NUT 1 0.01
170| 15261-94070 | WASHER,SPRING 1 0.003
180| 15261-94020 | WASHER,PLAIN 1 0.007

92




040400 STARTER ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

020 1G226- 005~ 14
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. |NWpart No. Part Name Qty| IC Serial Remarks Kg
No./PIN
010| 67980-31150 | ASSY STARTER 1 12V1.0KW 3.0
020| 01123-50830 | BOLT,SEMS 2 0.015
030| 02156-50080 | HEX.NUT 2 0.004
050| 02156-50080 | HEX.NUT 1 0.004
060 | 04512-50080 | WASHER,SPRING LOCK| 1 0.002

93




040500 STARTER (COMPONENT PARTS) ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. N®Wpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 67980-31150 | ASSY STARTER 1 12V1.0KW 3.0

020| 6A100-31160 | ASSY YOKE,STARTER 1 0.55
030| 14958-63380 | ASSY HOLDER 1 0.068
035| 14958-63480 | SPRING,BRUSH 4 0.003
040| 6A100-31170 | ASSY ARMATURE 1 0.47
045| 15504-63530 | BEARING,BALL 1 0.04
047| 15504-63500 | BEARING,BALL 1 0.02
050 | K3511-81430 | ASSY CLUTCH,STARTER | 1 0.22
055| 17311-63280 | GEAR,PINION 1 0.08
060 | 67980-31180 | ASSY HOUSING,STARTER | 1 0.45
070| 6A100-31190 | BEARING 1 0.006
080| K3511-81450 | ASSY FRAME 1 0.11

94




040500 STARTER (COMPONENT PARTS) ## D722-E4B-SKS-1

D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for

No. N®"part No. Part Name Qty| IC |Serial No./PIN Remarks Kg

090| 12182-63290 | COVER 1 0.05
100| 14958-63530 | BEARING,SUB-ASSY 1 0.27
105| 14958-63060 | BEARING,0OILLESS 1 0.006
110| K3511-81460 | ASSY SHAFT,STARTER 1 0.15
120| 14958-63260 | GEAR 3 0.013
130| 14958-63270 | GEAR 1 0.027
135| 15401-63390 | SPRING,BRUSH 4 0.003
140| 14958-63050 | LEVER 1 0.02
150| 12181-63080 | ASSY SWITCH,MAGNETIC| 1 0.6

160| 14958-63170 | RING,SNAP 1 0.003
170| 12181-63220 | RING,SNAP 1 0.001
180| 13816-63460 | COLLAR 1 0.003
190| 14958-94010 | WASHER,PLAIN 1 0.007
200| 14958-94020 | WASHER,PLAIN 1 0.003
210| 14958-94030 | WASHER,PLAIN 1 0.004
220| 14958-94040 | PLATE 1 0.027
230| 16611-92020 | NUT,HEXAGON 1 0.005
240| 14278-92010 | NUT 2 0.001
250| 11460-63320 | BOLT,THROUGH 2 0.02
260| 13801-94100 | WASHER,SPRING 1 0.002
270| 19616-92010 | NUT,HEXAGON 1 0.04
280| K3511-81480 | SCREW 2 0.002

95




040600 OIL SWITCH ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1.1448-003-11 3
. ———020
= Interchangeable NI Not Interchangeable *» New for Old <« Old for
No. N®Wpart No. Part Name Qty| IC [Serial No./PIN Remarks Kg
010| 1G498-83040 | SENSOR(COOLANT TEMP.)| 1 0.011
020| 15841-39013 | SWITCH,OIL 1 0.03

96




050000 WATER FLANGE AND THERMOSTAT ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

060 —,

14323-021-10

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. |[NeWpPart No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 15841-72700 | COMP.FLANGE,WATER | 1 0.14
020| 16241-73370 | PIPE\WATERRETURN 1 0.007
030 | 15841-72923 | GASKET,WATER FLANGE | 1 0.001
040| 01023-50616 | BOLT,SEMS 2 0.006
050| 15841-91040 | BOLT 1 0.01

060 | 15841-73350 | PIPE,WATERRETURN 1 0.02
070| 16241-73360 | BAND,PIPE 2 0.003
080| 19203-73014 | ASSY THERMOSTAT 1 0.038
090| 15841-73260 | COVER THERMOSTAT 1 0.04
100 | 16851-73270 | GASKET 1 0.002
110| 01023-50622 | BOLT,SEMS 2 0.005

97




050100 WATER PUMP ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®Wpart No. Part Name Qty| IC [Serial Remarks Kg
No./PIN
010| 19069-73037 | ASSY PUMP,WATER 1 0.557
030| 15852-73550 | BEARING 1 0.18
040| 15852-73052 | ASSY SEAL,MECHANICAL | 1 0.005
050| 19069-73510 | IMPELLER,WATER PUMP | 1 0.1
060| 15852-73340 | PIPE\WATERRETURN 1 0.02
070| 16851-73430 | GASKET,WATER PUMP 1 0.005
080| 16667-60110 | SUPPORT(SOLENOID) 1 0.1
090| 01023-50622 | BOLT,SEMS 2 0.005
100| 01023-50630 | BOLT,SEMS 2 0.008

98




050300 WATER PIPE ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

010
16958-008- 10
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 15841-72860 | PIPE,WATER 1 0.09
020| 15841-72870 | PIPE.WATER 1 0.045
030| 15841-91510 | STUD 1 0.007
040| 02751-50060 | NUT,FLANGE 1 0.005
050| 15841-72960 | BAND,PIPE 2 0.025

99




050400 FAN ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

020
1J965-015-12
= Interchangeable NI Not Interchangeable 22 New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010| 15881-74110 | FAN 1 0.2
020| 01754-50625 | BOLT,FLANGE 4 0.008
030| 16261-74152 | COLLAR,FAN 1 0.07
040| 15841-74250 | PULLEY,FAN 1 0.19

100



060000 VALVE AND ROCKER ARM ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1GR0B-016-12

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. |N®"part No. Part Name Qty| IC [Serial No./PIN Remarks Kg

010| 1G686-13110 | VALVE,INLET 3 0.035
020 | 1G686-13120 | VALVE,EXHAUST 3 0.03
030| 14601-13240 | SPRING,VALVE 6 0.015
040| 14601-13330 | RETAINER(VALVE SPRING) | 6 0.01

050| 14601-13980 | COLLET,VALVE SPRING | 6 SET 0.001
060| 16851-13280 | CAP,VALVE 6 0.005
070| 11420-13150 | SEAL(VALVE STEM) 6 0.002
080| 15861-14264 | SHAFT,ROCKER ARM 1 0.1

090| 16871-14430 | WASHER 2 0.002
100| 15841-94022 | WASHER,PLAIN 2 0.005
110| 01023-50610 | BOLT,SEMS 2 0.005
120| 1G958-14350 | BRACKET,ROCKERARM | 3 0.025

101




060000 VALVE AND ROCKER ARM ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

= Interchangeable NI Not Interchangeable »> New for Old <« Old for

No. |N®"part No. Part Name Qty| IC |Serial No./PIN Remarks Kg

130| 01754-50640 | BOLT,FLANGE 3 0.009
140| 05411-00420 | PIN,SPRING 1 0.001
150| 14601-14312 | SPRING,ROCKER ARM 2 0.002
160| 15841-14036 | ARM,ROCKERASSY 6 0.035
170| 15841-14230 | SCREW,ADJUSTING 6 0.003
180| 14601-14240 | NUT 6 0.007

102




060100 INLET MANIFOLD ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1G3BE-006- 14

= Interchangeable NI Not Interchangeable *> New for Old <« Old for

No. NeWpart No. Part Name Qty| IC |Serial No./PIN Remarks Kg

010| 1G968-11772 | ASSY MANIFOLD,INLET | 1 0.34
015| 1G959-05550 | PIPE (BREATHER) 1 0.007
020| 15861-11820 | GASKET(IN-MANIFOLD) | 1 0.001
030| 01023-50625 | BOLT,SEMS 2 0.007
040| 01023-50650 | BOLT,SEMS 2 0.012
050| 15862-91010 | BOLT 1 0.02

103




060200 EXHAUST MANIFOLD ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

14554 -0048- 10

= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No. [N®¥part No. Part Name Qty| IC Serial Remarks Kg
No./PIN
010| 16897-12312 | MANIFOLD,EXHAUST | 1 1.04
020| 1G318-12350 | GASKET,EX-MANIFOLD 1 0.006
030| 1J090-91010 | BOLT,UBS 3 0.006
040 | 01513-50620 | BOLT,STUD 3 0.006
050 | 02756-50060 | NUT,UBS 3 0.001

104




080800 ACCESSORIES AND SERVICE PARTS ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

14985-021-12
= Interchangeable NI Not Interchangeable *> New for Old <« Old for
No.| N®%art No. Part Name Qty| IC [serial No./PIN Remarks Kg
010| 15313-12370| GASKET MUFFLER OHNE ASBEST| 1 0.008
020| 1K533-65662| CONTROLLER 1 0.09

105




080900 LABEL AND OPERATOR'S MANUAL ## D722-E4B-SKS-1
D722-E4B-SKS-1 ENGINE

1JB55-040-17

= Interchangeable NI Not Interchangeable > New for Old <« Old for
No. [N®W part No. Part Name Qty| IC |Serial Remarks Kg
No./PIN
010 1J090-89166 | MANUAL,OP 1 0.23
020| 1J020-89810 | MANUAL,INST 1 0.01
030| 1J500-08180 | BAG,PLASTIC 1 0.005
040| 1E751-87880 | LABEL(CAUTION) 1 0.001

106




Lower frame assembly
KS12-9-D722-01-3-00

107



KS12-9 Lower frame assembly

5 Part G | &
No. HF X4 FKChinese part name  [FE X4 FREnglish part name Qty per|Rema
Number )
unit rk
KS 4L & T (ATZE) Lower frame assembly 1

(retractable)

108




Lower Frame Assembly (Retractable) —2
KS12-9-D722-01-3. 1

109




KS12-9 Lower Frame Assembly (Retractable) -2

ﬁf S Part Number iﬁfﬁzhi"ese ¥4 FREnglish part name iﬁ%ﬁty anfrk
1 |KS-KS1. 2T-JBT-QTC-01-00 |E B E S Main front shovel welding 1
2 [KS-KSL. 21-JBI-QTC-02-00 (Bl |11 11" Of awxiliary shovels on
3 [KS-KS1. 2T-JBT-QTC-03-00 |47 Rilf ity [ 0 and auxiliary shovel 2
connecting shafts
4 [M10%50 NSk AR Hexagonal head bolt 2
5 |KS—KS1. 2T-JBT-LJZ-11-00 |4 % 525 Push shovel connecting shaft 4
6 [M10%16 AV Hexagonal head bolt 4
7 |KS-KS-KT08-DD-02 gl Washers 4
8 |KS-KS1. 2TJBT-QC-YG HEGT Push shovel cylinder 1
9 |M10—*1 el Grease nipple 2
10 [KS-KSL. 2T-JBT-QTC-04 {44 iR Bulldozer cylinder guard 1
11 M10X16 VAY:iBY Y Hexagonal head bolt 2
12 [M6*1 FERZAii5] Filamentous oil eye 2
13 Ié?:lé(S)l 2T-XZJ-JBT-01- 2 o ] S Igower frame middle support 1
rame
14 [KS-KS-KT08-HZZC-00 A1 0 B 7K ﬁzgiﬁgl toothed slewing 1
15 [KS-FSJ18-13A-00000 SAPNEILE SR Central swivel 1
16 [M12X 40 VAY: By Y Hexagonal head bolt 4
17 [M16X50 VoY BY. Yin Hexagonal head bolt 6

110




Lower Frame Assembly
(Retractable) -3

KS12-9-D722-01-3. 02

111




KS12-9 Telescopic lower frame assembly-3 (central swivel)

=)
F5No. |EBSPart Number :‘Iﬂa)n‘ﬁez%Chinese part L ZFREnglish part name Qﬁiy R%r%a
per| rk
unit
15 YHZ-10-1 tgefal iRk (303515 ) [Central swivel (model 303) 1

15.1 YHZ-10-1-1 (] A Ay Rotary axis 1

15.9 VH7-10-1-2 i S 5 BT ZG /8 I;éxle;%on socket flat end set screw 5

15.3 YHZ-10-1-3 b FH e e 25 3 BB Rotary sealing ring for shaft 12

15.4  |YHZ-10-1-4 [EIEZZIN Rotating body 1

15.5 YHZ-10-1-5 HJE Washers 1

15.6  |[YHZ-10-1-6 Hh FH 4 el 955 Shaft retaining ring @ 55 1

112




Lower Frame Assembly

(Retractable) —4
KS12-9-D722-01-3.03

113




KS12-9 Telescopic lower frame assembly-4

}ﬁf K5 Part Number ;F;)r‘f:f:‘;kn(;hinese FE XA FREnglish part name iﬁ%ﬁ? R%kr{?ar
1 |KS-KS1.2T-XZJ-JBT-01 |FZZEH a3 ##22 [Lower frame middle support frame 1
2 [KS-KS1.2T-XZJ-JBT-02 |KS10J& 774 KS10 Track Beam 2
3 |KS-KS1. 2T JBT-QC-YG {HYEEL Telescopic cylinder 1
4 M6*1 el Grease nipple 2
5 [KS-KSL. 2T-JBT-LJZ-10 |{HiZ1 % Bk Telescopic cylinder connecting shaft 1
6 [M10%35 VoY By Y Hexagonal head bolt 2
7 [KS16B-KS12C-01-0041 |[FK'Z#SEAR Tensioner cover plate 2
8 |KS-75F LIZHEM14 X 40|75 F S22 Hexagonal head bolt 4

114




3.04

Lower Frame Assembly

(Retractable) —5
KS12-9-D722-01

115



KS12-9 Lower Frame Assembly (Retractable) -5

cHE

Fﬁf &S Part Number Ft)r‘ff:‘i(;hinese FE A FREnglish part name gg Iiﬁfla

unit
1 |KS-KS1. 2T-XZJ-JBT-00 Y5 N L3RS Telescopic lower frame welding 1
2 |KS-180X72X37B J& track 2
3 |KS-KS1.0T-BRahfe- i BdT  (Bkahfe Drive wheel 2
4 |KS-FHEAR191M412 (245) Bk LIk orbit motor 2
5 |KS-7SASkIEMEM14X40 VaViiBy . Y Hexagonal head bolt 2
6 |KS-BHRAR191M412 (245) FRL Tyl -ig ) Cycloidal motor — nut 2
7 | d4%65 FF E4H Split pin 2
8  [KS-KSO0. 8T-KT-ZJL-00 Sk Guide wheel 2
9  [KS-KS0. 8T-KT-ZZL-00 SCHEE Supporting wheel 4
10 [KS-7S#kiBEFM12 X 40 VAV B Y Hexagonal head bolt 4
11 [KS0.8T-ZJL-05 TR E Tensioning device

116




Lower frame assembly-6 (telescopic
lower frame push shovel oil cylinder)

KS12-9-D722-01-3.05

.

117




KS12-9 Lower frame assembly-6 (telescopic lower frame push shovel oil cylinder)

=lic!

B S
75 |E5Part . - . =Qty
No. INumber FC4Z#RChinese part name T4 English part name per R;I;
unit
Telescopic lower frame push
101010103810 |f#14 N ZEHES ML (50X 30-95X355) |shovel oil cylinder (50 X 30— 1
95 X 355)
1 |206010005596 |J5 % 6L f (50) Rear cover cylinder barrel (50) 1
2 1206020003136 3% ZEHF-2H44(30) Piston Rod Assembly (30) 1
3 201020200021 i %E(50) Piston (50) 1
4 1205010100961 |Ff 7% (50-30) Front cover (50-30) 1
5 (201050100005 |81 EE(M20X1.5) Locking nut (M20 X 1.5) 1
6 402029900001 |- F-HEfk i % 52 #24T (M5 X 6) Cross recessed cone end set 1
screw (M5 X 6)
7 1301010100064 [DHE2E (30 X 38 X 5) DH dust ring (30 X 38 X 5) 1
8 (301010200495 [MBAXF (30 X 40X 7/7.7) MBA shaft ring (30 X 40 X 7/7.7) 1
9 (301010800006 |PFCS:[i]#F(30 X 8X2) PFC Guide Ring (30 X 8 X 2) 2
10 (302020200016 [£4F8 HS97(51 X 46.2% 1.5) Eft?lg)mg ring HSOT (51 X 46.2|
11 [302010100057 |OJF: & HS90J¥(50% 3.1) O-ring HS90 degrees (50 X 3.1) | 1
12 (302010200215 |OFME HS70/%(50 % 2.65 ) g—ggg HSTO degrees (50 X !
13 301010500078 |GSF A4 3£ (50 X 39 X 4.2) ZSI;)Glee Cirele (50 X 39 X !
14 (301010700006 [PFCH£¥£(50 X 8 X 2.5) PZ)F;)Support ring (50 X 8 X 2
15 (302010200023 |OJFPE HS90/ (22 % 2.65) g*g;?g HS90 degrees (22 X 1
16 407000000027 |*F-SkiHiAF (M8 X 1) Flat head oil cup (M8 X 1) 2




Lower frame assembly-7 (telescopic

cylinder)
«— oD

KS12-9-D722-01-3.06 =

119




KS12-9 Lower frame assembly-7 (telescopic cylinder)

GHE | &1
=
5 B Part x4 #RChinese part name F L& FREnglish part name Qty per| Rem
No. [Number .
unit | ark
Telescopic lower frame
101010103809 [fH145 F Z&{H 47 Wi iL(50 X 30-150 X 400) |telescopic oil cylinder (50 X 1
30-150 X 400)
1 |206010005599 |/ 7 4114 (50) lzggf cover cylinder barrel 1
2 |206020003138 |¥F ZEFT-4H.14(30) Piston Rod Assembly (30) 1
3 1205010100961 [Fl 7% (50-30) Front cover (50-30) 1
4 ]201070700741 |FE%(30X5) Spacer sleeve (30X5) 1
5 (201020200021 i #(50) Piston (50) 1
6 (301010100064 |DHJ 428 (30 X 38 X 5) DH dust ring (30 X 38 X 5) 1
7 1301010200495 |MBA%H i (30 X 40X 7/7.7) “7“;}7\ ;l;aft ring (30 X 40 X 1
8 [301010800006 |[PFC 5 i1 #(30 X 8 X 2) PFC Guide Ring (30 X 8 X 2) 2
9 [302020200016 |F4F8 HS97(51X 46.2 X 1.5) Retaining ring HS9T (51 X |
46.2 X 1.5)
10 [302010100057 |OJF & HS90/% (50 3.1) g_ll”;“g HS90 degrees (50 X 1
11 (302010200023 |OJF P& HS90J# (22 X 2.65) g*géglg HS90 degrees (22 X 1
12 (301010500078 |GSFHSERE (50 X 39X 4.2) ZSS)GI% Circle (50 X 39 X 1
13 (301010700006 |PFC {47 (50 X 8 X 2.5 ) I;FCZSgl)OpO“ ring (50 X eight |
14 |201050100005 |8 E R £E(M20X 1.5 ) Locking nut (M20 X 1.5) 1
15 402029900001 |-~ 544 2% 52 #24T (M5 X 6) Cross recessed cone end set 1
screw (M5 X 6)
16 407000000027 [Pk AH (M8 X 1) Flat head oil cup (M8 X 1) 2
17 302010200215 |OJE & HS70 (50 X 2.65) O-ring HS70 degrees (50 degrees X 1

2.65)

120




Tensioning wheel assembly

KS12-9-D722-01-3.07

121




Tensioning wheel assembly:

)ﬁf ESPart Number ;Pa)r'f:fﬁ;(;hinese TEXLZFREnglish part name iﬁ%ﬁ? R%Ir(nﬁar

1 KS12-9-3.7-1 [JF144B%Y4 X 80 Split Pin Type B 4 X 80

2 | KS12-9-3.7-2 |[/NAASKIZEFEM10%40  |Hexagonal head bolt M10 * 40 4
3 KS12-9-3. 7-3  [Wk "B 45 M o i(fl;iioning wheel right connecting 1
4 KS12-9-3. -4 [Wk"S4 J (e o ‘I;ﬁzzlconnecting plate of tensioning 1
5 KS12-9-3.7-5 |k E#HE Tensioning wheel combination 1
6 KS12-9-3. 7-6 A% 24T Sk Adjusting the screw assembly 1
7 KS12-9-3. 7-7 |FAERHEK'EER 9 Spring tightening part 1
8 | KS12-9-3.7-8 [BKE%e Tensioning wheel 1
9 KS12-9-3.7-9 |k &V /K imE Tighten the mud water oil seal 2
10 | KS12-9-3.7-10 |jk'ZEHhK Tensioning bearings 2
11 | KS12-9-3.7-11 [|Bk'ZE4eHh Tensioning the wheel axle 1
12 | KS12-9-3.7-12 |3k o2 s Spring tension screw seat 1
13 | KS12-9-3.7-13 |i%E#:iK Connecting plate 1
14 | KS12-9-3.7-14 |93 spring 1
15 | KS12-9-3.7-15 | Hh Spring inner shaft 1
16 | KS12-9-3.7-16 [JA#ELHT Adjusting the screw rod 1
17 | KS12-9-3.7-17 /522 i Rear wire seat 1
18 | KS12-9-3.7-18 |/ &R Rear fixing plate 1
19 | KS12-9-3.7-19 [/NFIEEIM27 Hexagon nut M27 2

122




Roller Assembly
KS12-9-D722-01-3.08




Roller Assembly:

. B/IE
- - F x4 Chinese |, . & HEQty
SNo. KE-SPart Number part name L 4 FREnglish part name per unit Rerl;nar
1 KS12-9-1-3.8-1 [ HE# Supporting wheel 1
2 KS12-9-1-3.8-2 ER Supporting wheel axle 1
3 KS12-9-1-3.8-3  |SLEHpHlK Support roller bearing 2
4 KS12-9-1-3.8-4 SCE AR /K Support wheel mud water oil seal 2

124




Hydraulic pipeline assembly
(retractable lower frame)

z
3

gerotor motor
C

1

1

telescopin
g cylinder

Forward shovel

125




KS12-9 Hydraulic pipeline assembly (retractable lower frame)

oHE
}ﬁf El5-Part Number gjh)i\ffs*f part ﬁiﬁeﬁ%English part Qnt))/ﬂp%r &1ERemark
name unit
1 |KS/KS12-8(n {4 ~N42) -JG-1 i Rubber hose 1
2 |KS/KS12-8(rIfifigs F42) -JG-2 R Rubber hose 1
3 |KS/KS12-8(n 45 N 48) -JG-3 ik Rubber hose 1
4 |KS/KS12-8(Rf4E F48) -JG-4 Jilnk=4 Rubber hose 1
5 |KS/KS12-8(r[ i N 4L) -JG-5 g Rubber hose 1
6 |KS/KS12-8(RI {4 F242) -JG-6 k=g Rubber hose 1
7 |KS/KS12-8(F[ g N4 -JG-7 Jilnk=s Rubber hose 1
8 |KS/KS12-8(rI 4 F4L) -JG-8 JReE Rubber hose 1
9 |KS/KS12-8(mJH%E ~42) -JG-9 ikt Rubber hose 1
10 |KS/KS12-8(AI i F4¢) -JG-10 B Rubber hose 1
11 |KS/KS12-8(FI 14 F42) -JT-001 IERGE SR straight joint 10
12 |KS/KS12-8(FI i F42) -JT-002 ELAT Kk square elbow 9
13 |KS/KS12-8(FI 4 F42) -JT-003 IEREEES SIS straight joint 9
14 |KS/KS12-8(nlfifi4i F42) -JT-004 —iEEEk Tee joint 1

126




Traveling motor assembly

KS12-9-D722-01-3.10

\
985 omd/r [60.0 indir]

Shuttie {Two Way)

127




KS12-9 Traveling motor (6K series 06-127)

. EHE .
{ loo1s37-001 g?iiigiig Bearing Kit (1-1/2 inch ]
14393-010 Key (for 1-1/2 Straight Shaft) 1
901837-002 ?2;£;ez?d Bearing Kit (1-3/4 in. 1
Shaft and Bearing Kit (1-3/4 in.
N/A Tapered — Special Shaft for Seal 1
Guard)
14930-000 gﬁzkt?ex (1-3/4 in. Tapered 1
14394-007 Key (for 1-3/4 in. Tapered Shaft) 1
901837-003 Sﬁ?fiezn?7?§ar1ng Kit (1-1/2 in. ]
901837-010 g?iZEgiig Bearing Kit (40 mm ]
14458-006 Key (for 40mm Straight Shaft) 1
5 |201839-001 ?gzz;zi;d?earlng (SAE CC) )
201839-002 Housing, Bearing (Wheel Mount) 1
3 201840-001 Retainer, Front 1
4 14253-000 Screw, Cap 6
5 * Drive, Main 1
6 * Geroler® 1
7 21666000 Plate, Valve 1
8 18508-000 Drive, Valve 1
9 18497-000 Valve 1
0X10 16992-000 Seal, Face, Outer 1
0X11 (6993-000 Seal, Face, Inner 1
12 16203-000 Spring, Compression 3
13 |21317 -000 Balance Ring w/ Pins 1
Housing, Valve (1-5/16 Str. Thrd
14 |8502-004 O-ring Ports — 7/16-20 Case 1
Drain Port)
Housing, Valve — Shuttle Valve
23980-001 Type (1-5/16 Str. Thrd. O-ring 1

Ports — 9/16-18 Case Drain Port)

128




Housing, Valve 3/4 in. Split

8502-002 Flange Ports — 7/16-20 Case 1
Drain Port)

S502-006 S T B case Dratn poro) | !

0X15 |15006-000 Seal 1
0X16 |8765-010 Seal 2
X+17 |250052-044 Seal 2
+18 [9039-001 Dust Seal 1
+19 |9057-013 Seal, Shaft 1
+20 [9080-001 Seal, Shaft Face 1
21 * Screw, Cap 2
22 * Screw, Cap 2
23 18492-000 Flange, Mounting, SAE C 1
0X26 |15039-000 Seal 1
0X27 |115062-000 Seal 1
28 |15128-000 Seal 1
29 |18026-000 Ball, Steel 2
31 |230079-000 Spring 2
+34  6991-000 Ring, Back-up 1
35 [8566-000 Piston Shuttle 1
36 8567-000 Poppet 2
37 |201868-002 Plug Assembly 1
14502-012 O-ring 1

38 |8755-000 Sleeve, Dash Pot 1
39 [9072-002 Plug Assembly 1
250003-903 O-ring 1

41 19266-006 $&1Llll§eA;zZI)nbly (9/16-18 Shuttle ]
250003-906 O-ring 1

Ala l0266-003 gisg)/\ssembly (7/16-20 Case Drain ]
250003-904 O-ring 1

a1b 19072-002 gizanPs)ielr;ﬂ;ly (G 1/4 (BSP) Case ]
250003-904 O-ring 1

51 |8350-000 Check Plug Assembly 2
X 1250003-903 O-ring 2
52  |6464-000 Spring, Compression 2
53 |14628-007 Guard, Seal 1

129




Hydraulic oil circuit system

3KS12-9-D722-01-3.11

11

Multiway valve
assembly

Bk cylinder :

Safety
valve
assembly
3]
a..—
T ..w
Hydraulic /va =
cylinder OQA/

L—=a
B—r=h
C—=c
D—=d
E—=e
F—=1
b—=z

Pl —=h

I —==1
T—t=1]
E—=k
L—=1
N—=m
N—t=n
0—=0
P—=p
0—=q
E—r
S—I=5
T—=1
J—=u
V—=v
W —w
¥—I=x
¥ —=v
L—T=z

130



KS12-9 Hydraulic oil circuit system 3

fos WL TR EHE
Nj B S Part Number Chinese part | & FREnglish part name | Qty per |#&7:Remark
) name unit
_Q (T B R AN G
] KS/KS12-8(Hij #2457 -JG-1 P Rubber hose |
QR B R AN I
5 KS/KS12-8(Hi E 25 1/ ) -JG-2 P Rubber hose 1
_Q(miT Al R AN _
3 KS/KS12-8(Hif S35 /57 ) -JG-3 s Rubber hose 1
_Q (T A M AN L I
A KS/KS12-8(Hif S35 /5 7 ) -JG-4 W Rubber hose 1
KS/KS12-8(Hi B2 B ) -JG-5 | .,
5 s R 1
ubber hose
KS/KS12-8(HI S 53D -JG-6 | .,
6 B R 1
ubber hose
KS/KS12-8(Hi =25 & 7)) -JG-7 e
7 il 1
Rubber hose
KS/KS12-8(Hi B |FB ) -G-8 | e
8 JiiEs 1
Rubber hose
KS/KS12-8(HI B IWFB ) -JG-9 | e
9 H/\E 1
Rubber hose
-8 (T 2 2 ) -JG-
Lo [KS/KS12 8(HI BRI 7D -JG-10 P |
Rubber hose
KS/KS12-8(Ri S 25 1®H 77D -JG-11 | .
11 W& 1
Rubber hose
_8(HIT B AL ] 4 -JT-
’ KS/KS12-8(Hij S 25 &5 73D -JT-1 L . 12
Straight connector
_Q(ET Py v [ VAN _
13 KS/KS12-8(Hi S 25 &5 77D -JT-2 L) . . 2
Right angle joint
SRR W E ) -JT-
14 [KS/KS12 8(HI R -JT-3 E—— 3

Tee joint

131




Hydraulic oil circuit system 4

KS12-9-D722-01-3.12

e
!

8|puey jojid 1ybry

0

gp—
T
bt

132




KS12-9 Hydraulic oil circuit system 4

)ﬁf’? 5 Part Number #1344k Chinese part name F L4 FREnglish part name iﬁ%ﬁzy #&¥ERemark
| [KS/KS12-B(RT BRI -JC-1 B Rubber hose 1
9 KS/KS12-8(iiif B2 1) i 3) -JG-2 e Rubber hose h
3 KS/KS12-8(iiif B 25 1) 43) -JG-3 s Rubber hose 1
L |KSIKS12-8(ii ELIm 5 -JG-4 . Rubber hose )
5 KS/KS12-8(iil S A I|# 53 -JG-5 e Rubber hose 9
6 KS/KS12-8(iil S A2 I 40) -JG-6 P Rubber hose 9
7 KS/KS12-8(HT AL IR #L7>) -JG-7 P, R 9

ubber hose
s KS/KS12-8(iiif B 25 ) #43) -JG-8 e Rubber hose h
9 KS/KS12-8(iiif B £ 1) 1) -JG-9 s Rubber hose 9
Lo [KSIKS12-8(i # e 4) -G-10 . Rubber hose )
1 [KsiKs12-8( E A -JT-1 — Rubber hose ’5
1o [KSIKS12-8( ) IT-2 . Straight comnector )
13 [KSIKS12-8(hi FE R4 -JT-3 — Right angle joint R

133




Circuit assembly

Dog

1 ag 0y
PO T g e 0 R W TH O i
wa Tm_\.ﬂﬂ_ﬂ_ 20 ;1 LS TR TR
., as-1Ewa
Ty ] T o] e | ﬂs Rt 7 R CERIE
s ™ Wi OB %< Wk =
7 - 0g 5-BLD CEEL (F b LI
[{ B ]S | 0 sk | H T IR
oL 3|0 gl [ 3 CEEE
3 = g
(1N T o
_a_ﬁ_ﬂﬂ H-5Lkz0cra e _
BAEE 541 : o a [t C
§ a0l = S| ] 337 mW = _w_um.,_ %m q.m_uw.:h I
stifwl ¥ |z ez b 8 | W (e (]
0oL FHCE] .E. TN | oy | @ | TEI519H
[rafenn Ll | ¥ _ = b eld 172622590
apa-zzord 12-23-3905r0 123 PR = _w,é@ L[ e 2 (% wam BE |
i £ =7 = =
E5E 6 W. e T B :mm ZES
05l OE-ETRo-ETIL Cigg wi 1]l =g m
~ s A [LATREL TN EEa kT
[ s g #et e ) 5te,
AUz =
S B
wabh ol 00C ool VA 001 0G1 05r 00z BB
nprlEay
w W, oMm g
TUZI &
™ o
—
& LT Emem# ~
< Blenra B L=51-1Z04 0
I s
nﬂ ;
ﬂ e E e
] N
N~ o e 008 = 2% B L I
O s m = 5N o] w1
! (5
Q_u RN i} % |2
AN g Thie on TET-172r0 ooE T
DR k| b | . Bk Ix@4-11Zra
nqu IZ-GI-IZ000 e FAN BEE Eowl
X

134



	Foliennummer 1
	Foliennummer 2
	Foliennummer 3
	Foliennummer 4
	Foliennummer 5
	Foliennummer 6
	Foliennummer 7
	Foliennummer 8
	Foliennummer 9
	Foliennummer 10
	Foliennummer 11
	Foliennummer 12
	Foliennummer 13
	Foliennummer 14
	Foliennummer 15
	Foliennummer 16
	Foliennummer 17
	Foliennummer 18
	Foliennummer 19
	Foliennummer 20
	Foliennummer 21
	Foliennummer 22
	Foliennummer 23
	Foliennummer 24
	Foliennummer 25
	Foliennummer 26
	Foliennummer 27
	Foliennummer 28
	Foliennummer 29
	Foliennummer 30
	Foliennummer 31
	Foliennummer 32
	Foliennummer 33
	Foliennummer 34
	Foliennummer 35
	Foliennummer 36
	Foliennummer 37
	Foliennummer 38
	Foliennummer 39
	Foliennummer 40
	Foliennummer 41
	Foliennummer 42
	Foliennummer 43
	Foliennummer 44
	Foliennummer 45
	Foliennummer 46
	Foliennummer 47
	Foliennummer 48
	Foliennummer 49
	Foliennummer 50
	Foliennummer 51
	Foliennummer 52
	Foliennummer 53
	Foliennummer 54
	Foliennummer 55
	Foliennummer 56
	Foliennummer 57
	Foliennummer 58
	Foliennummer 59
	Foliennummer 60
	Foliennummer 61
	Foliennummer 62
	Foliennummer 63
	Foliennummer 64
	Foliennummer 65
	Foliennummer 66
	Foliennummer 67
	Foliennummer 68
	Foliennummer 69
	Foliennummer 70
	Foliennummer 71
	Foliennummer 72
	Foliennummer 73
	Foliennummer 74
	Foliennummer 75
	Foliennummer 76
	Foliennummer 77
	Foliennummer 78
	Foliennummer 79
	Foliennummer 80
	Foliennummer 81
	Foliennummer 82
	Foliennummer 83
	Foliennummer 84
	Foliennummer 85
	Foliennummer 86
	Foliennummer 87
	Foliennummer 88
	Foliennummer 89
	Foliennummer 90
	Foliennummer 91
	Foliennummer 92
	Foliennummer 93
	Foliennummer 94
	Foliennummer 95
	Foliennummer 96
	Foliennummer 97
	Foliennummer 98
	Foliennummer 99
	Foliennummer 100
	Foliennummer 101
	Foliennummer 102
	Foliennummer 103
	Foliennummer 104
	Foliennummer 105
	Foliennummer 106
	Foliennummer 107
	Foliennummer 108
	Foliennummer 109
	Foliennummer 110
	Foliennummer 111
	Foliennummer 112
	Foliennummer 113
	Foliennummer 114
	Foliennummer 115
	Foliennummer 116
	Foliennummer 117
	Foliennummer 118
	Foliennummer 119
	Foliennummer 120
	Foliennummer 121
	Foliennummer 122
	Foliennummer 123
	Foliennummer 124
	Foliennummer 125
	Foliennummer 126
	Foliennummer 127
	Foliennummer 128
	Foliennummer 129
	Foliennummer 130
	Foliennummer 131
	Foliennummer 132
	Foliennummer 133
	Foliennummer 134
	Foliennummer 135
	Foliennummer 136
	Foliennummer 137
	Foliennummer 138
	Foliennummer 139
	Foliennummer 140
	Foliennummer 141

